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FCC TEST REPORT

According to
FCC Rules and Regulations Part 15 Subpart C

Applicant :  Loopcomm Technology Inc.

Address . 6F., No.236, Bo'ai St., Shulin Dist., New Taipei
" City 238, Taiwan (R.O.C.)

Equipment : 802.11 B/G/N Wireless PCI —E Card (2T2R)

Model No. : LP-7694(100mW)

Trade Name : Loopcomm

The test result refers exclusively to the test presented test model / sample.,

Without written approval of Cerpass Technology Corp., the test report shall not be
reproduced except in full.

The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements
of FCC Part 15, Subpart B, Class B (DoC). The test report has been issued separately.
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History of this test report
B ORIGINAL.
[J Additional attachment as following record:
Attachment No. | Issue Date Description
TEFI11206193 Aug. 17,2012 | Original.
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CERTIFICATE OF COMPLIANCE

According to

FCC Rules and Regulations

Part 15 Subpart C

Applicant . Loopcomm Technology Inc.

6F., No.236, Bo’ai St., Shulin Dist.,
New Taipei City 238, Taiwan (R.O.C.)

Equipment : 802.11 B/G/N Wireless PCI —E Card (2T2R)

Address

Model No. : LP-7694(100mW)

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the
procedures given in ANSI C63.4 2009, KDB558074 & KDB662911. The equipment was
passed the test performed according to FCC Rules and Regulations Part 15 Subpart
C (2010). The test was carried out on Aug. 09, 2012 at Cerpass Technology Corp.

Approved by: Tested by:

v \f‘( ,, BQ‘/\ (/U\

| L-‘\,'{ | T (LA

Hill Chen Ben Lu
EMC/RF B.U. Assistant Manager Engineer
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1. Report of Measurements and Examinations
1.1 List of Measurements and Examinations
FCC Rule |. Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 . o
15.247(d) | Radiated Emission Pass
15.247(a)(2) |. 6dB Bandwidth Pass
15.247(b) |. Maximum Peak Output Power Pass
15.247(d) |. 100kHz Bandwidth of Frequency Band Edges Pass
15.247(e) |. Power Spectral Density Pass
1.1307
1.1310 i
21091 . RF Exposure Compliance Pass
2.1093
o
Cerpass Technology Corp. Issued date : Aug. 17,2012
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2. Test Configuration of Equipment under Test
2.1 Feature of Equipment under Test

B Complies with 2.4GHz IEEE802.11 b/g/n standards

Two detachable 2 dBi antenna.

Wireless security- 64/128bit WEP, WPA ,WPA2

High quality Ralink wireless b/g/n solution

2T2R with 300Mbps PHY rate for both transmit and receiving.
Legacy and High throughput modes

20MHz/40MHz Bandwidth

Qos-WMM, WMM-PS

Multiple BSSID Support

Support Soft AP

2.2 Carrier Frequency of Channels

802.11b, 802.11g, 802.11n HT 20

Channel Frequency(MHz) Channel Frequency(MHz)
01 2412 07 2442
02 2417 08 2447
03 2422 09 2452
04 2427 10 2457
05 2432 11 2462
06 2437 --- -

802.11n, HT40

Channel Frequency(MHz) Channel Frequency(MHz)
- - 08 2447
--- --- 09 2452
03 2422 --- ---
04 2427 --- ---
05 2432 --- ---
06 2437 --- ---
07 2442 - -

o
Cerpass Technology Corp. Issued date : Aug. 17,2012
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2.3 Test Mode and Test Software

a. During testing, the interface cables and equipment positions were varied according to
ANSI C63.4.

b. The complete test system included PC, Monitor, Mouse, Keyboard and EUT for RF test.

c. An executive program, “QA TEST” under WIN Vista was executed to transmit and receive

data to the remote workstation through WLAN.

d. The following test modes were performed for test:
¢ 802.11b/g/n HT20: CHO1: 2412MHz, CHO06: 2437MHz, CH11: 2462MHz
¢ 802.11n HT40: CHO3: 2422MHz, CH06: 2437MHz, CH09: 2452MHz

* Power output of data rate:

802.11b 802.11g 802.11n HT20 802.11n HT40
Data Rate Power Data Power Data Power Data Power
(Mbps) output Rate output Rate output Rate output
(dBm) | (Mbps) | (dBm) | (Mbps) (dBm) | (Mbps) | (dBm)
11 15.71 54 11.90 130/15 11.03 270/15 10.72
5.5 15.66 48 11.85 117/14 10.97 243/14 10.68
2 15.65 36 11.86 104/13 10.96 216/13 10.66
1 15.69 24 11.84 78/12 10.93 162/12 10.63
- - 18 11.85 52/11 10.95 108/11 10.63
--- - 12 11.81 39/10 10.89 81/10 10.59
--- - 9 11.86 26/9 10.87 54/9 10.59
--- - 6 11.87 13/8 10.86 27/8 10.55
--- - --- --- 65/7 10.85 135/7 10.56
- - --- --- 58.5/6 10.87 121.5/6 10.59
--- - --- --- 52/5 10.90 108/5 10.62
--- - --- --- 39/4 10.93 81/4 10.65
--- - --- --- 26/3 10.93 54/3 10.66
--- - --- - 19.5/2 10.95 40.5/2 10.68
- - - - 13/1 10.95 27/1 10.67
- - - --- 6.5/0 11.00 13.5/0 10.69
2.4 Description of Test System
Device Manufacturer | Model No. Description
PC DELL D02M Power Cable, Unshielding 1.8m
Monitor DELL u2410f Data Cable, VGA Shielding, 1.35m
Mouse DELL M-UV83 Data Cable, USB Shielding, 1.85m
Keyboard DELL SK-8175 Data Cable, USB Shielding, 1.85m

Cerpass Technology Corp.
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2.5 General Information of Test

Test Site :

Cerpass Technology Corp.
2F-11, No. 3, Yuan Qu St., (Nankang Software Park),
Taipei, Taiwan 115, R.O.C.

Test Site Location
(OATS2-SD) :

No.68-1, Shihbachongsi, Shihding Township,
Taipei City 223, Taiwan, R.O.C.

FCC Registration Number :

TW1049, TW1061, 390316, 488071

IC Registration Number :

4934B-1, 4934D-1

VCCI Registration Number :

T-1173 for Telecommunication Test

C-4139 for Conducted emission test

R-3428 for Radiated emission test

G-97 for Radiated emission test above 1GHz

Frequency Range Investigated:

Conducted: from 150kHz to 30MHz
Radiation: from 30MHz to 25,000MHz

Test Distance:

The test distance of radiated emission from antenna to
EUT is 3 M.

Laboratory Accreditation

@5

Testing Laboratory

1439

2.6 Measurement Uncertainty

Measurement ltem

Uncertainty

Radiated emission t4.11dB
Peak Output Power(conducted) | £1.38dB
Peak Output Power(Radiated) 1.70dB
Power Spectral Density £1.39dB
Radiated emission(3m) 4.11dB
Radiated emission(10m) 13.89dB

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200
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3. Antenna Requirements

3.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall

be used with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the

directional gain of the antenna exceeds 6dBi.

3.2 Antenna Construction and Directional Gain

ANTR
Antenna Type: Dipole Antenna
Antenna Gain: 2 dBi

ANT L
Antenna Type: Dipole Antenna

Antenna Gain: 2 dBi

Note: Directional gain = GANT+10 log(N) dBi=2+10log(2)=5.01(dBi)

Cerpass Technology Corp. Issued date : Aug. 17,2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 10 of 134
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4. Test of Conducted Emission

4.1

Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz

on the 120 VAC power and return leads of the EUT according to the methods defined in

ANSI C63.4-2009 Section 3.1.

The EUT was placed on a nonmetallic stand in a shielded

room 0.8 meters above the ground plane as shown in section 2.2. The interface cables

and equipment positioning were varied within limits of reasonable applications to determine

the position produced maximum conducted emissions.

Frequency Quasi Peak Average
(MHz) (dB p V) (dB p V)
0.15-0.5 66-56* 56-46*
0.5-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept

at least 80 centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network (LISN).
c. All the support units are connecting to the other LISN.
d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.
f. Both sides of AC line were checked for maximum conducted interference.
g. The frequency range from 150 kHz to 30 MHz was searched.
Set the test-receiver system to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date : Aug. 17, 2012
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4.3 Typical Test Setup

Adapt /) %\\_O i
A a T 80cm E
80c =
AC Line :
‘ 80cm —© E
ST — |
'| LISN v_ LISN |
4.4 Measurement Equipment
Instrument/Ancillary | Model No. | Manufacturer | Serial No. |Calibration Date| Valid Date
EMI Receiver R&S ESCI 100443 2012/01/12 | 2013/01/11
LISN Schwarzbeck | NSLK 8127 | 8127-516 | 2012/03/08 | 2013/03/07
LISN Schwarzbeck| NSLK 8127 | 8127-568 2011/08/24 | 2012/08/23
Cerpass Technology Corp. Issued date : Aug. 17,2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 12 0f 134
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45 Test Result and Data

Power : | From System Pol/Phase ;| LINE
Test Mode 1 ;| 802.11g, CH1 Temperature  :| 25°C
Test Date : | Aug. 09, 2012 Humidity 11 65 %
g Leve! (dBuV) Date: 2012-08-09

CLASS-B

\H‘L
\ CLASS-B(AVG)
|
i

45
0
13
| '. I i1
YO0 1N p
00.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Read
Item Freq Value Factor Result Limit Margin Remark
MHz dBuV ds/m dBuV/m dBuV/m dB
1 0.20 41.22 0.12 41.34 53.58 -12.24 Average
2 0.20 48.69 0.12 48.81 63.58 -14.77 QP
3 0.27 37.15 0.12 37.27 51.20 -13.83 Average
4 0.27 43.30 0.12 43.42 61.20 -17.78 QF
5 0.40 32.56 2L33 32.69 47.81 -15.12 Average
& 0.40 37.07 0:13 37.20 57.81 -20.61 QP
7 0.74 28.11 0.17 28.28 46.00 -17.72 Average
8 0.74 31.21 0.17 31.38 56.00 -24.62 QP
9 1.34 31.74 0.22 31.96 46.00 -14.04 Average
10 1.34 32.87 0.22 33.09 56.00 -22.91 QP
31 17.686 21.51 0.90 22.41 50.00 -27.59 Average
12 17.66 27.15 0.90 28.05 60.00 -31.95 QP
Notes

1. Result = Read Value + Factor

2. Factor = LISN Factor + Cable Loss

3. All emission below 1GHz at 802.11b/g/n mode are all the same,so the
802.11g/n mode chosen as representative in final test.

4. According to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GHz,so that the channel 1 or 3(for HT40)was chosen as representative
in final test.

5. The data is worse case.

Cerpass Technology Corp. Issued date : Aug. 17,2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 13 0f 134
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Power :| From System Pol/Phase : | NEUTRAL
Test Mode 1 ;| 802.11g, CH1 Temperature 11 25°C
Test Date :| Aug. 09, 2012 Humidity 1| 65 %
90 Level (dBuV) Date: 2012-08-09

\ CLASS-B
|

\ CLASS-B(AVG)

45

| I A AR ; |
| 'k 1 I
00.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Read
Item Freq Value Factor Result Limit Margin Remark
MHz dBuV dsS/m dB

1 0.20 39.74 0.10 -13.74 Average

2 0.20 46.48 0.10 -17.00 QP

3 0.27 34.20 0.10 -16.90 Average

4 0.27 41.36 0.10 -19.74 QP

5 0.40 30.70 0.12 -16.99 Average

6 0.40 35.29 0.12 -22.40 QP

7 0.80 28.68 0.1 =17.16 Average

g 0.80 31.14 0.16 -24.70 QP

9 1.34 28.91 0.20 -16.89 Average
10 1.34 31.86 0.20 -23.94 QP
11 4.53 17.32 0.34 -28.34 Average

12 4.53 23.74 0.34 -31.92 QP

Notes

1. Result = Read Value + Factor

2. Factor = LISN Factor + Cable Loss

3. All emission below 1GHz at £02.11b/g/n mode are all the same,so the
802.11g/n mode chosen as representative in final test.

4. According to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GHz,so that the channel 1 or 3(for HT40)was chosen as representative
in final test.

5. The data is worse case,

Cerpass Technology Corp. Issued date : Aug. 17,2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 14 of 134
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Power From System Pol/Phase LINE
Test Mode 2 802.11n HT20, CH1 Temperature 25°C
Test Date Aug. 09, 2012 Humidity 65 %
%0 Level (dBuV) Date: 2012-08-09
"\-._\_‘_
\ CLASS-B
| |
CLASS-B(AVG)
*—‘.‘_L_‘\
e~ I
45
!
.; |
I " 1
|
| ‘ -
0045 0.5 1 2 5 10 20 30
Frequency (MHz)
Read
Item Freq Value Factor Result Limit Margin Remark
MHz dBuVv dB/m dBuV/m ds
1 0.20 42,97 0.12 53.58 -10.49 Average
2 0.20 48,43 0.12 3.58 -15.03 QP
3 0.27 38.86 0.12 51.20 -12.22 Average
4 0.27 43.12 0.12 61.20 -17.96 QP
5 0.40 35.58 0.13 47.81 -12.10 Lverage
3 0.40 37.2 0.13 57.81 =20.43 QP
7 0.80 31.42 0.18 46,00 -14.40 Average
8 0.80 32.96 0.18 56,00 -22.86 QP
=} 1.34 30.46 0.22 46.00 -15.32 Lverage
10 1.34 1.72 0.22 56.00 -24.086 QP
2 4.80 16.26 0.38 46,00 -29.36 Average
12 4,80 22.59 0.38 22.97 56.00 -33.03 QP
Notes:

1. Result = Read Value + Factor

2. Factor

= LISN Factor + Cable Loss

3. All emission below 1GHz at £802.11b/g/n mode are all the same,so the
802.11g/n mode chosen as representative in final test.
4. According to technical experiences,all spurious emission of 802.11g/n

mode at channel 1,6,11 or 3,6,9(for HT40)

are almost the same below

1GHz,s0 that the channel 1 or 3(for HT40)was chosen as representative
in final test.
5. The data is worse case.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200
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Power | From System Pol/Phase : | NEUTRAL
Test Mode 2 :| 802.11n HT20, CH1 Temperature 11 25°C
Test Date ;| Aug. 09, 2012 Humidity 1| 65 %
g Leve! (dBuV) Date: 2012-08-09

CLASS-B

\ CLASS-B(AVG)
i

45
'
. 10 & !
‘ |‘ 1 | |
00J5 0.5 1 2 5 10 20 30
Frequency (MHz)
Read
Item Freq Value Factor Result Limic Margin Remark
MHz dBuVv dB/m dBuV/m dBuV/m ds
i 0.20 37.13 0.10 37.23 53.49 -16.26 Average
. 0.20 45.58 0.10 45.68 3.49 -17.81 QP
3 0.27 3731 0.10 37.21 51.20 13.99 Average
4 0.27 41.33 0.10 41.43 61.20 -19.77 QP
-] 0.40 31.82 0.12 31.94 47.81 -15.87 Average
3] 0.40 34.96 0.12 35.08 57.81 -22.73 QF
7 1.34 28.62 0.20 28.82 46.00 -17.18 Average
8 1.34 31.50 0.20 31.70 56.00 -24.30 (9)
9 4.53 16.20 0.34 l16.54 46.00 -29.46 Average
10 4,53 23.25 0.34 23.59 56.00 -32.41 QP
2 17.59 22.24 0.69 22.93 50.00 -27.07 Average
12 17.59 28.45 0.69 29.14 60.00 -30.86 QF
Notes

1. Result = Read Value + Factor

2. Factor = LISN Factor + Cable Loss

3. All emission below 1GHz at 802.11b/g/n mode are all the same,so the
802.11g/n mode chosen as representative in final test.

4, According to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GHz,s0 that the channel 1 or 3(for HT40)was chosen as representative
in final test.

5. The data is worse case.

Cerpass Technology Corp. Issued date : Aug. 17,2012
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Power :| From System Pol/Phase : | LINE
Test Mode 3 ;1 802.11n HT40, CH3 Temperature 1 125°C
Test Date ;| Aug. 09, 2012 Humidity 1165 %
g0 Leve! (dBuV) Date: 2012-08-09

CLASS-B

\ CLASS-B(AVG)
§

45

015 0.5 1 2 5 10 20 30
Frequency (MHz)
Read
Item Freg Value Factor Result Limit Margin Remark
MHz dBuV dB/m dBuV/m dBuV/m
1 0.20 43.14 0.12 43.286 53.58 Average
2 0.20 48.45 0.12 48.57 63.58 QP
3 0.27 38.79 0.12 38.91 51.20 Average
4 0.27 43.63 0.12 43.75 61.20 QP
5 0.40 35.64 0.13 35.77 47.81 Average
6 0.40 37.91 0.13 38.04 57.81 QP
7 0.80 31.43 0.18 31.61 46.00 Average
B8 0.80 32.97 0.18 33.15 56.00 QP
9 1.34 30.49 0.22 30.71 46.00 Average
10 1.34 1.77 0.22 31.99 56.00 QP
11 4.80 16.23 0.38 16.61 46.00 -29.39 Average
12 4.80 22.89 0.38 23.27 56.00 -32.73 QP
Notes:

1. Result = Read Value + Factor

2. Factor = LISN Factor + Cable Loss

3. All emission below 1GHz at £02.11b/g/n mode are all the same,soc the
802.11g/n mode chosen as representative in final test.

4, According to technical experiences,all spurious emission of 802.1l1g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GHz,so that the channel 1 or 3(for HT40)was chosen as representative
in final test.

5. The data is worse case.
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Power :| From System Pol/Phase : | NEUTRAL
Test Mode 3  :| 802.11n HT40, CH3 Temperature 1 125°C
Test Date ;| Aug. 09, 2012 Humidity 1165 %
oo LeVe! (dBuV) Date: 2012-08-09
Hﬁ‘“‘x.\_‘\\ CLASS-B
e |

\ CLASS-B(AVG)
{ [

45 r
) 1
i il
10
I ‘ |" | o
00.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Read
Item Freqg Value Factor Result Limit Margin Remark
MHz dBuv dB/m dBuV/m dBuV/m dB
1 0.20 37.10 0.10 37.20 53.49 -16.29 Average
2 0.20 45.686 0.10 45.76 3.49 -17.73 QF
3 0.27 37.36 0.10 37.46 51.20 -13.74 Average
4 0.27 41.36 0.10 41.46 61.20 -19.74 QP
-] 0.40 31.58 0.12 31.70 47.81 -16.11 Average
) 0.40 34.94 0.12 35.06 57.81 -22.75 QP
7 1.34 28.52 0.20 28.72 46.00 -17.28 Average
8 1.34 31.44 0.20 31.64 56.00 -24.36 QP
-] 4.53 16.20 0.34 16.54 46.00 -29.46 Average
10 4.53 23.64 0.34 23.98 56.00 -32.02 QP
11 17.59 22.28 0.69 22.97 50.00 -27.03 Average
12 17.59 28.46 0.69 29.15 60.00 -30.85 QP
Hotes

1. Result = Read Value + Factor

2. Factor LISH Factor + Cable Loss

3. All emission below i1GHz at 802.1ib/g/n mode are all the same,soc the
802.11g/n mode chosen as representative in final test.

4. According to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GHz,so that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

5. The data is worse case,

Cerpass Technology Corp. Issued date : Aug. 17,2012
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5. Test of Radiated Emission

5.1 Test Limit
In any 100kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement. If the transmitter measurement is based on the maximum conducted output power,
the attenuation required under this paragraph shall be 30dB instead of 20dB. In addition, radiated
emissions which fall in section 15.205(a) the restricted bands must also comply with the radiated
emission limit specified in section 15.209(a).

Frequency Field Strength Measurement Distance
(MH2z) (microvolt/meter) (meters)

0.009 ~ 0.490 2400/F (kHz) 300
0.490 ~ 1.705 24000/F (kHz) 30
1.705 ~ 30.0 30 30
30 ~ 88 100 3

88 ~ 216 150 3

3

3

216 ~ 960 200
Above 960 500

5.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on
the top of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four
meters above ground to find the maximum value of the field strength both horizontal
polarization and vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the
maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified

bandwidth with Maximum Hold Mode.

g. Ifthe emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions
which do not have 3 dB margin will be repeated one by one using the quasi-peak method
and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported,
otherwise, the emissions will be measured in average mode again and reported.

i. “Cone of radiation” has been considered to be 3dB bandwidth of the measurement
antenna.

Cerpass Technology Corp. Issued date : Aug. 17,2012
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5.3 Typical Test Setup

For radiated emissions below 30MHz

RX Antenna

Metal Full Soldered Ground Plane

For radiated emissions above 30MHz

EUT

Spectrum Analyzer
! Receiver

Metal Full Soldered Ground Plane

Spectrum Analyzer
! Receiver

Above 10 GHz shall be extrapolated to the specified distance using an extrapolation factor of
20 dB/decade from 3m to 1m.
Distance extrapolation factor = 20 log (specific distance [3m] / test distance [1m]) (dB);
Limit line = specific limits (dBuV) + distance extrapolation factor [9.54 dB].

5.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date
EMI Receiver R&S ESCI 100821 2012/01/31 2013/01/30
Amplifier QuieTek AP/0100A |CHM0906075| 2012/01/13 | 2013/01/12
Signal Generator HP 8648B | 3629U00612 | 2012/01/11 2013/01/10
Bilog Antenna Schwarzbeck | VULB 9168 275 2012/03/23 | 2013/03/22
Spectrum Analyzer R&S FSP40 100047 2012/03/01 2013/02/28
Horn Antenna EMCO 3115 31589 2012/03/01 2013/02/28
Preamplifier Agilent 8449B | 3008A01954 | 2012/02/29 | 2013/02/28
Loop Antenna EMCO 6507 40855 2012/02/29 | 2013/02/28
Cerpass Technology Corp. Issued date : Aug. 17,2012
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5.5 Test Result and Data (9kHz ~ 30MHz)
The 9kHz - 30MHz spurious emission is under limit 20dB more.

5.6 Test Result and Data

Power : | From system Pol/Phase : | VERTICAL
Test Mode 1 | 802.11g, CH1 Temperature 11 23°C
Memo : Humidity 11 65%
80 Level (dBuV/m) Date: 2012-08-09
CLASS-B
I
40 5
8
1
2 3 4 :
0 30 85. 140. 195. 250. 305
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pas
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
i 40,45 34.62 -1.52 33.10 40,00 -6.90 Peak 100 360
2 €4.65 42,76 -i1.81 30.95 40,00 -9.05 Peak 100 360
3 121.58 36.40 -4.74 31.66 43.50 -11.84 Peak 100 360
4 139.75 38.04 -7.49 30.55 43.50 -12.95 Peak 100 360
5 184.52 43.87 -13.19 30.68 43,50 -12.82 Peak 100 360
& 258.25 43.7 -7.95 35.81 46.00 -10.19 Peak 100 360
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resclution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. All emission below 1GHz at £802.11b/g/n mode are all the same,so the
802.11g/n mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of 802.1ig/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GHz,so that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The data is worse case.

Cerpass Technology Corp. Issued date : Aug. 17,2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. 1 22 0f 134



T

."\f CERPASS TECHNOLOGY CORP. Report No.: TEFI1206193
Power : | From system Pol/Phase : | VERTICAL
Test Mode 1 : | 802.11g, CH1 Temperature 11 23°C
Memo : Humidity 1| 65 %
0 Level (dBuVim) Date: 2012-08-09
CLASS-B
3
1 4 4 5 5
o 300 440, 580. 720. 860. 1000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 422.50 40.51 -4.55 35.96 46.00 -10.04 Peak 100
2 487.62 43.21 -5.59 37.62 46.00 -8.38 Peak 100 0
3 554.20 32.55 7.07 39.62 46.00 -6.38 Peak 100 0
4 624.80 35.21 0.64 35.85 46.00 -10.15 Peak 100 0
5 735.39 28.37 6.63 35.00 46.00 -11.00 Peak 100 0
& 880.30 27.29 10.07 37.36 46.00 -8.64 Peak 100 8]
Notes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. All emission below 1GHz at 802.11bk/g/n mode are all the same,so the
802.11g/n mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of 802.1ig/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GHz,s0 that the channel 1 or 3(for HT40)was chosen as representative
in final test.

6. The data is worse case.
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Power : | From system Pol/Phase : | HORIZONTAL
Test Mode 1 : | 802.11g, CH1 Temperature 11 23°C
Memo : Humidity 1|1 65%

80 Level (dBuV/m) Date: 2012-08-09
CLASSB
|
40 | 8
| 3 5
1 2 4
° 30 85. 140. 195. 250. 305
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m ds cm Deg
1 39.08 37.89 -7.27 30.62 40.00 -9.38 Peak 100 360
2 79.78 49.36 -18.7 30.63 40.00 -9.37 Peak 100 360
3 112.77 52.05 -18.99 33.086 43.50 -10.44 Feak 100 360
4 206.27 48.75 -18.34 30.41 43.50 -13.09 Peak 100 360
5 226.08 48.98 -14.98 34.00 46.00 =12.00 Peak 100 360
Z 249.99 52.28 -13.52 38.7 46.00 -7.24 Peak 100 360
Hotes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4. All emission below 1GHz at £802.11b/g/n mode are all the same,so the
802.11g/n mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
iGHz,so0 that the channel 1 or 3(for HT40)was chosen as representative
in final test.

6. The data is worse case.
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Power From system Pol/Phase : | HORIZONTAL
Test Mode 1 1| 802.11g, CH1 Temperature : | 23 °C
Memo Humidity 1| 65 %
0 Level (dBuV/m) Date: 2012-08-09
CLASS-B
40 2 3 [4 578
1
0300 440. 580. 720. 860. 1000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 374.88% 44.03 -11.64 32.39 46.00 -13.61 Peak 100 0
2 500.20 37.63 -0.11 37.52 46.00 —8.48 Peak 100 0
3 577.89 34.94 2.31 37.25 46.00 -8.75 Peak 100 0
4 800.50 30.56 6.14 36.70 46.00 -9.30 Peak 100 0
5 876.80 32.29 5.1 37.41 46.00 -8.59 Peak 100 0
6 904.10 31.53 5.10 36.63 46.00 -9.37 Peak 100 0
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.

4, All emission below 1GHz at 802.11b/g/n mode are all the same,so the
802.11g/n mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GHz,so that the channel 1 or 3(for HTI40)was chosen a=s representative
in final test.

6. The data is worse case.
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Power .| From system Pol/Phase . | VERTICAL
Test Mode 1 1| 802.11b, CH1 Temperature :123°C
Memo : Humidity 1| 65 %
Level (dBuVim) Date:; 2012-08-09
107
CLASS-B

CLASS-B (AVG)

54 +
01090 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limict Margin Remark Pos Pos
MHz dBuVv dB/m dBuV/m dBuV/m dB cm Deg
1 4823.75 46.15 5.36 51.51 74.00 -22.49 Peak 100 54
Notes:

i. Result Read Value + Factor

2. Factor Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and wvideo bkandwidth is 300kHz for Peak detecticn and Quasi-peak
detection at frequency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MH:z
and video bandwidth is 3MHz for Peak detection at frequency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements wvalue is 47.93 dBuV at 16.10GHz)

7. The data is worse case.
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Power .| From system Pol/Phase . | HORIZONTAL
Test Mode 1 1| 802.11b, CH1 Temperature .1 23°C
Memo : Humidity .| 65 %

y Level (dBuV/m) Date: 2012-08-09
CLASS-B
CLASS-B (AVG
54 . (AVG)
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Fos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4821.63 46.86 3.68 50.54 74.00 -23.46 Feak 100 ]
Notes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.
4. The resolution kandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency abave
1GH=.
5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.
6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)
7. The data is worse case.
L J
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Power From system Pol/Phase VERTICAL
Test Mode 1 802.11b, CH6 Temperature 23°C
Memo Humidity 65 %
Level (dBuVim) Date: 2012-08-09
107
CLASS-B
5% CLASS-B (AVG)
5.4 T
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Fos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4874.00 45.23 6.36 51.59 74.00 =22.41 Peak 100 360
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at fregquency above
i1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)

7. The data is worse case.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date : Aug. 17, 2012

Page No. : 28 of 134

Report No.: TEFI1206193



.""\ CERPASS TECHNOLOGY CORP. Report No.: TEFI1206193
Power .| From system Pol/Phase . | HORIZONTAL
Test Mode 1 1| 802.11b, CH6 Temperature .1 23°C
Memo : Humidity .| 65 %

107 Level (dBuV/m) Date: 2012-08-09
CLASS-B
CLASS-B (AVG)
54 ;.
01000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Fregq Value Factor Result Limit Margin Remark Pos Pos
MHz dBu dB/m dBuV/m dBuV/m dB cm Deg
1 4874.00 45.82 4.50 50.32 74.00 -23.68 Peak 100 118
Notes
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of tesat receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.
4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 3MHz for Peak detection at frequency above
1GH=z.
5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.
6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)
7. The data is worse case,.
9
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Power .| From system Pol/Phase : | VERTICAL
Test Mode 1 1| 802.11b, CH11 Temperature :123°C
Memo : Humidity .| 65 %

107 Level (dBuV/m) Date: 2012-08-09
CLASS-B
ASS-B (AVG
54 4 CL B )
01000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Antc Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4923.88 44.45 6.94 £1.39 74.00 -22.61 Peak 100 214
Notes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Mmplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.
4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GH=z.
5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.
6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)
7. The data is worse case.
9
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Power .| From system Pol/Phase . | HORIZONTAL
Test Mode 1 1| 802.11b, CH11 Temperature 11 23°C
Memo : Humidity .| 65 %

107 Level (dBuV/m) Date: 2012-08-09
CLASS-B
7 CLASS-B (AVG)
54 t
0 1000 5800. 10600. 15400. 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4923.88 45.89 4.93 50.82 74.00 -23.18 Peak 100 330
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidcth is 3MHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidcth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)

7. The data is worse case.

L J
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Power .| From system Pol/Phase . | VERTICAL
Test Mode 1 1| 802.11g, CH1 Temperature :123°C
Memo : Humidity .| 65 %

107 Level (dBuVim) Date: 2012-08-09

CLASS-B
E CLASS-B (AVG)
54 t
" 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pas Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4824.00 45.7% 5-37 51.16 74.00 -22.84 Pealk 102 360
Notes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120FKH=z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements wvalue is 47.93 dBuV at 16.10GHz)

7. The data is worse case.

9
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Power From system Pol/Phase HORIZONTAL
Test Mode 1 802.11g, CH1 Temperature 23°C
Memo Humidity 65 %
07 Level (dBuV/m) Date: 2012-08-09
CLASS-B
CLASS-B (AVG)
54
01000 5800. 10600. 15400. 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Fregq Value Factor Result Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4824.00 46.30 3.71 50.01 0 -23.99 Feak 102 360
Notes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Emplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidth of tesat receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise

floor measurements value is 47.93 dBuV at 16.10GHz)

. The data 1s worse case.
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Power From system Pol/Phase VERTICAL
Test Mode 1 802.11g, CH6 Temperature 23°C
Memo Humidity 65 %
107 Level (dBuV/m) Date: 2012-08-09
CLASS-B
" CLASS-B (AVG)
54 T
01000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuVv dB/m dBuV/m dBuV/m dB cm Deg
1 4874.00 45.33 €.386 51.69 74.00 -22.31 Peak 102 261
Notes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Rmplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz

=]

and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
i1GHz.

The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidcth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)

The data is worse case.

Cerpass Technol

Tel:886-2-2655-8100 Fax:886-2-2655-8200

ogy Corp. Issued date : Aug. 17, 2012

Page No. : 34 0f 134



T

C
‘*\f CERPASS TECHNOLOGY CORP.

Power From system Pol/Phase HORIZONTAL
Test Mode 1 802.11g, CH6 Temperature 23 °C
Memo Humidity 65 %
167 Level (dBuVim) Date: 2012-08-09
CLASS-B
CLASS-B (AVG
54 ' ( )
01000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limic Hargin Remark Paos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
- 4874,00 46.42 4,50 50.92 74.00 -23.08 Peak 102 210
Notes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

The resclution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency abave
1GHz.

The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)

The data 1is worse case.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

: Aug. 17, 2012
: 350f 134

Issued date
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1206193

Power From system Pol/Phase VERTICAL
Test Mode 1 802.11g, CH11 Temperature 23°C
Memo Humidity 65 %
107 Level (dBuV/m) Date: 2012-08-09
CLASS-B
4 CLASS-B (AVG)
54 1
01000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4924_.00 44.795 6.94 21,73 74.00 -22.27 Peak 100 360
Notes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz

and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GH=z.

The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)

The data is worse case,

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date : Aug. 17, 2012
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1206193

Power From system Pol/Phase HORIZONTAL
Test Mode 1 802.11g, CH11 Temperature 23°C
Memo Humidity 65 %
107 Level (dBuV/m) Date: 2012-08-09
CLASS-B
CLASS-B (AVG)
54 T
01000 5800. 10600. 15400. 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHzZ dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4924.00 45.60 4.93 50.53 74.00 -23.47 Feak 100 0
Notes

1. Result = Read Value + Factor

2. Factor Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resclution bandwidth of test receiver/spectrum analyzer is 1iMHz
and video bandwidth is 3MHz for Peak detection at frequency abave
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)

7. The data is worse case.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date : Aug. 17, 2012

Page No. : 37 0f 134
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.*\f CERPASS TECHNOLOGY CORP. Report No.: TEFI1206193
Power .| From system Pol/Phase : | VERTICAL
Test Mode 2 ;1 802.11n HT20, CH1 Temperature 11 23°C
Memo : Humidity 1| 65 %

80 Level (dBuVim) Date: 2012-08-09
CLASS-B
|
40
i}
1 2 3 4 5
030 85. 140. 195. 250. 305
Frequency (MHz)
Read Ant Tab
Item Freq Value Factoxr Result Limic Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 40.45 34 .48 -1.52 32.96 40.00 -7.04 Peak 100 3860
2 64.65 42.56 -11.81 30.75 40.00 -9,25 Feak 100 360
3 121.58 36.36 -4.,7 31.62 43.50 -11.88 Feak 100 360
4 139.75 38.39 ~7.49 30.90 43.50 -12.60 Peak 100 360
5 184.52 43.67 -13.19 30.48 43.50 -13.02 Peak 100 360
6 258.25 43.79 -7.85 35.84 46.00 -10.16 Peak 100 360
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4. All emission below 1GHz at 802.11b/g/n mode are all the same,so the
802.11g/n mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GHz,so that the channel 1 or 3(for HT40)was chosen as representative
in final test.

6. The data is worse case.

Cerpass Technology Corp. Issued date : Aug. 17,2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 38 0f 134
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"'\f CERPASS TECHNOLOGY CORP. Report No.: TEFI1206193
Power .| From system Pol/Phase : | VERTICAL
Test Mode 2 ;1 802.11n HT20, CH1 Temperature 11 23°C
Memo : Humidity 1| 65 %

80 Level (dBuV/im) Date: 2012-08-09
CLASS-B
40 2 3 8
0 300 440, 580. 720. 860. 1000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
A 422.50 40.58@ -4 .55 36.01 49.00 -9.899 Peak 100 8]
2 487.62 43.70 -5.59 38.11 46.00 -7.89 Peak 100 0
3 554.20 32.53 707 39.60 46.00 -6.40 Feak 100 0
4 624.80 35.11 0.64 35.75 46.00 -10.25 Peak 100 0
5 735.39 28.33 6.63 34.96 46.00 -11.04 Peak 100 0
] 880.30 27.91 10.07 37.98 46.00 -8.02 Peak 100 0
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. A1)l emission below 1GHz at 802.11b/g/n mode are all the same,so the
802.11g/n mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GHz,so that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The data is worse case.

Cerpass Technology Corp. Issued date : Aug. 17,2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 39 0f 134
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C
‘*\f CERPASS TECHNOLOGY CORP.

Power From system Pol/Phase : | HORIZONTAL
Test Mode 2 ;1 802.11n HT20, CH1 Temperature 11 23°C
Memo Humidity 1| 65 %
30 Level (dBuV/m) Date: 2012-08-09
CLASS-B
I
40 | 6
] 3 5
1 2 4
030 85. 140. 195. 250. 305
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHZ dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 39.08 37.81 -7.27 30.54 40.00 -9.46 Peak 100 360
2 79.78 49.58 -18.73 30.85 40.00 -9.1 Peak 100 360
3 112.77 52.40 -18.99 33.41 43.50 -10.089 Peak 100 360
4 206.27 48.58 -18.34 30.24 43.50 -13.26 Peak 100 360
5 226.08 48.68 -14.98 33.70 46.00 -12.30 Peak 100 360
& 249.99 52.30 -13.52 38.78 46.00 =T s Peak 100 360
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resoclution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. All emission below 1GHz at 802.11b/g/n mode are all the same,so the
802.1i1g/n mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the same below
1GHz,so that the channel 1 or 3(for HT40)was chosen as representative
in final test,

6. The data is worse case.

Cerpass Technology Corp. Issued date : Aug. 17,2012

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. 1 40 of 134
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.*\f CERPASS TECHNOLOGY CORP. Report No.: TEFI1206193
Power .| From system Pol/Phase : | HORIZONTAL
Test Mode 2 ;1 802.11n HT20, CH1 Temperature .1 23°C
Memo : Humidity 1| 65 %

80 Level (dBuV/m) Date; 2012-08-09

CLASS-B

40 + + 2 : 3. ] + ] 4 4 5 6

1

0300 440. 580. 720. 860. 1000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Pas Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
2 374.8 44,52 -11.64 32.88 46.00 -13.12 Peak 100 0
2 500.20 37.60 -0.11 37.49 46.00 -8.51 Peak 100 0
3 577.8 34.28 2.31 36.59 46.00 -9.41 Peak 100 0
4 800.50 30.36 6.1 36.50 46.00 -9.50 Peak 100 0
5 876.80 32.54 L 37.66 46.00 -8.34 Peak 100 0
& 904.10 31.23 5.10 36.33 46.00 -9.867 Peak 100 0
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. All emission below 1GHz at 802.11b/g/n mode are all the same,so the
802.11g/n mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GHz, so that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The data is worse case.

9@
Cerpass Technology Corp. Issued date : Aug. 17,2012
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1206193

Power From system Pol/Phase VERTICAL
Test Mode 2 802.11n HT20, CH1 Temperature 23 °C
Memo Humidity 65 %
107 Level (dBuV/m) Date: 2012-08-09
CLASS-B
" CLASS-B (AVG)
54 t
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4824.00 45.70 5.37 $1.07 74.00 -22.93 Feak 100 317
Notes:
1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GH=z.

5. The resoclution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)

7. The data is worse case.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date : Aug. 17, 2012
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1206193

Power From system Pol/Phase HORIZONTAL
Test Mode 2 802.11n HT20, CH1 Temperature 23 °C
Memo Humidity 65 %
107 Level (dBuVim) Date: 2012-08-09
CLASS-B
CLASS-B (AVG)
54 1
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Paos Pas
MHz dBuV dBuV/m dBuV/m dB cm Deg
1 4824.00 46.98 50.69 74.00 -23.31 Peak 100 360
Notes:

1. Resuplt =

Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4. The resclution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above

1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz

and video bandwidth is 3MHz

detection at frequency above 1GHz.
6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)

7. The data is worse case.

(detector sample mode) for Average

Cerpass Technology Corp.

Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date : Aug. 17, 2012
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1206193

Power From system Pol/Phase VERTICAL
Test Mode 2 802.11n HT20, CH6 Temperature 23 °C
Memo Humidity 65 %
Level (dBuV/m) Date: 2012-08-09
107
CLASS-B
4 CLASS-B (AVG)
54 T
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Paos Pos
MHzZ dBuVv dB/m dBuV/m dBuV/m dB cm Deg
1 4874.00 45.15 6.36 51.51 74.00 -22.49 Peak 00 50
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at fregquency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)

7. The data is worse case.

Cerpass Technology Corp.

Tel:886-2-2655-8100

Issued date

Fax:886-2-2655-8200 Page No. 1 44 of 134
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."'\ CERPASS TECHNOLOGY CORP. Report No.: TEFI1206193
Power .| From system Pol/Phase . | HORIZONTAL
Test Mode 2 1| 802.11n HT20, CH6 Temperature ;1 23°C
Memo : Humidity .| 65 %

Level (dBuV/m) Date: 2012-08-09
107
CLASS-B
CLASS-B (AVG)
54 1
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuVv dB/m dBuV/m dBuV/m dB cm Deg
1 4874.00 45.58 4.50 50.08 74.00 -23.92 Peak 100 343
Notes:
1. Result = Read Value + Factoxr
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.
4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GH=z.
S. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.
6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)
7. The data is worse case.
L J
Cerpass Technology Corp. Issued date : Aug. 17,2012
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O
“%#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1206193
Power .| From system Pol/Phase : | VERTICAL
Test Mode 2 1|1 802.11n HT20, CH11 Temperature 11 23°C
Memo : Humidity .| 65 %
107 Level (dBuVim) Date: 2012-08-09
CLASS-B
) CLASS-B (AVG)
54 t
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuVv dB/m dBuV/m dBuV/m dB cm Deg
) 1 4924 .50 44.19 6.94 51.13 74.00 -22.87 Feak 100 0
Notes

i. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 3MHz for Peak detection at fregquency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)

7. The data is worse case.

Cerpass Technology Corp. Issued date : Aug. 17,2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 46 of 134



CERPASS TECHNOLOGY CORP.

Report No.: TEFI1206193

Power From system Pol/Phase HORIZONTAL
Test Mode 2 802.11n HT20, CHM Temperature 23 °C
Memo Humidity 65 %
107 Level (dBuVim) Date: 2012-08-09
CLASS-B
CLASS-B (AVG)
54 3
01000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuVv dB/m dBuV/m dBuV/m dB cm Deg
1 4924.00 45.78 4.93 S0.71 74.00 -23.29 Peak 100 291
Notes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 3MHz for Peak detection at freguency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at fregquency above 1GH=z.

6. The other emissions is too low to be measured. (The worst case noise

floor measurements value is 47.93 dBuV at 16.10GHz)

. The data is worse case.

=)

: Aug. 17, 2012
1 47 of 134
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."\f CERPASS TECHNOLOGY CORP. Report No.: TEFI1206193
Power .| From system Pol/Phase . | VERTICAL
Test Mode 3 1|1 802.11n HT40, CH3 Temperature 11 23°C
Memo : Humidity .| 65 %

30 Level (dBuV/m) Date: 2012-08-09

CLASS B
|

40

g
1 !
2 34 5
030 85. 140. 195. 250, 305
Frequency (MHz)

Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 40.45 34.40 -1.52 32.88 40.00 -7.12 Feak 100 360
2 64.65 42.16 -11.81 30.35 40.00 -9.65 Peak 100 360
3 121.58 36.57 -4.74 31.83 43.50 -11.67 Peak 100 360
4 139.75 38.66 -7.49 31:17 43.50 -12.33 Peak 100 360
5 i84.52 43.37 -13.19 30.18 43.50 -13.32 Peak 100 360
& 258.25 43.59 ~7 .85 35.64 46.00 -10.36 Feak 100 360

Notes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. All emission below 1GHz at 802.11b/g/n mode are all the same,so the
802.11g/n mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GHz,s0 that the channel 1 or 3(for HT40)was chosen as representative
in final test.

6. The data is worse case.

9
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.*\f CERPASS TECHNOLOGY CORP. Report No.: TEFI1206193
Power .| From system Pol/Phase . | VERTICAL
Test Mode 3 1|1 802.11n HT40, CH3 Temperature 11 23°C
Memo : Humidity .| 65 %

0 Level (dBuVim) Date: 2012-08-09

CLASS-B

40 il + 2 4 3 4 + 4 + 6

0300 440. 580. 720. 860. 1000

Frequency (MHz)

Read Ant Tab

Item Freg Value Factor Resulc Limic Margin Remark Pos Pos

MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg

1 422.50 40.45 -4 .55 35.90 46.00 -10.10 Peak 100 0

2 487.62 43.37 -5.59 37.78 46.00 -§.22 Peak 100 0

3 554.20 32.63 7.07 39.70 46.00 -6.30 Peak 100 0

4 624.80 35.11 0.64 35.75 46.00 -10.25 Peak 100 0

5 735.39 28.16 6.63 34.79 46.00 -11.21 Peak 100 0

6 880.30 27.21 10.07 37.28 46.00 -8.72 Peak 100 0
Notes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video kbandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4. Al]l emission below 1GHz at 802.11b/g/n mode are all the same,so the
802.11g/n mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of 802.11g/n
mopde at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
i1GHz,s0 that the channel 1 or 3(for HT40)was chosen as representative
in final test.

6. The data is worse case.

L J
Cerpass Technology Corp. Issued date : Aug. 17,2012
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1206193

Power From system Pol/Phase HORIZONTAL
Test Mode 3 1| 802.11n HT40, CH3 Temperature 23 °C
Memo Humidity 65 %
80 Level (dBuV/m) Date: 2012-08-09
CLASS-B
[
40 I &
! 3 5
1 2 4
0 30 85. 140. 195, 250, 305
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 39.08 37.61 -7.27 30.34 40.00 -9.66 Peak 100 360
2 79.78 49.58 -18.73 30.85 40.00 -9.15 Peak 100 360
3 112.77 52.50 -18.99 33.51 43.50 -9.99 Peak 100 360
4 206.27 48.58 -18.34 30.24 43.50 -13.26 Peak 100 360
5 226.08 48.82 -14.98 33.84 46.00 -12.16 Peak 100 360
6 249,99 52.60 -13.5 39.08 46.00 -6.92 Peak 100 360
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KH=z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. All emission below 1GHz at 802.11b/g/n mode are all the same,so the
802.11g/n mode chosen as representative in final test.

S. According to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GHz,so that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The data is worse case.
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° CERPASS TECHNOLOGY CORP. Report No.: TEFI1206193
Power .| From system Pol/Phase . | HORIZONTAL
Test Mode 3 1| 802.11n HT40, CH3 Temperature :123°C
Memo : Humidity .| 65 %

0 Level (dBuV/im) Date: 2012-08-09

CLASS-B

40 T T v 4l 3 T2 5%

1

0300 440. 580, 720, 860. 1000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limic Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
i 374.89 44,02 -11.64 32.38 46.00 -13.62 Peak 100 0
2 500.20 37.50 -0.11 37.39 46.00 -8.61 Peak i00 0
3 577.8 34.53 2.31 36.84 46.00 -9.16 Peak 100 0
4 800.50 30.80 6.14 36.94 46.00 -9.06 Peak 100 0
5 876.80 32.65 5.12 37.77 46.00 -8.23 Peak 100 0
6 904.10 31.42 5.10 36.52 46.00 -9.48 Peak 100 0
Notes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. All emission below 1GHz at 802.11b/g/n mode are all the same,so the
802.11g/n mode chosen as represenctative in final test.

5. According to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GHz,so that the channel 1 or 3(for HI40)was chosen as representative
in final test.

6. The data is worse case.

9
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° CERPASS TECHNOLOGY CORP. Report No.: TEFI1206193
Power .| From system Pol/Phase : | VERTICAL
Test Mode 3 1|1 802.11n HT40, CH3 Temperature 11 23°C
Memo : Humidity .| 65 %

107 Level (dBuVim) Date: 2012-08-09
CLASS-B
4 CLASS-B (AVG)
54 +
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Resulc Limic Margin Remark Pos Pos
MHz dBuVv dB/m dBuV/m dBuV/m dB cm Deg
1 4844.00 45.82 5.77 51.59 74 .00 -22.41 Peak 100 0
Notes
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.
4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GH=z.
5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.
6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)
7. The data is worse case.
9
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1206193

Power From system Pol/Phase HORIZONTAL
Test Mode 3 802.11n HT40, CH3 Temperature 23 °C
Memo Humidity 65 %
107 Level (dBuV/m) Date: 2012-08-09
CLASS-B
CLASS-B (AVG)
54 T
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4844.00 46.44 4.03 50.47 74.00 -23.53 FPeak 100 360
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 3MHz for Peak detection at frequency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements wvalue is 47.93 dBuV at 16.10GHz)

7. The data is worse case.

: Aug. 17, 2012
: 53 0of 134
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CERPASS TECHNOLOGY CORP.

Power From system Pol/Phase VERTICAL
Test Mode 3 802.11n HT40, CH6 Temperature 23 °C
Memo Humidity 65 %
107 Level (dBuV/m) Date: 2012-08-09
CLASS-B
4 CLASS-B (AVG)
54 f {
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Fos Posz
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4874.00 45.18 6.36 51.54 74.00 -22.46 Peak 100 0
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - AEmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)

7. The data is worse case.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date

Page No. : 54 of 134

Report No.: TEFI1206193

: Aug. 17, 2012



CERPASS TECHNOLOGY CORP.

Report No.: TEFI1206193

Power .| From system Pol/Phase HORIZONTAL
Test Mode 3 802.11n HT40, CH6 Temperature 23 °C
Memo Humidity 65 %
- Level (dBuV/m) Date: 2012-08-09
CLASS-B
CLASS-B (AVG)
54 T
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Margin Remark Pos Pos

MHz dBuV

4874.00 46.20

(TS %

n ~
o H
.8
" &
~
=

dB

3.30

-23.30 Peak

Result Read Value + Factor

Factor = Antenna Factor + Cable Loss - Amplifier

. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at fregquency above
1GHz.

. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz

and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

. The other emissions is too low to be measured. (The worst case noise

floor measurements value is 47.93 dBuV at 16.10GHz)
The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1206193

Power From system Pol/Phase VERTICAL
Test Mode 3 802.11n HT40, CH9 Temperature 23 °C
Memo Humidity 65 %
107 Level (dBuV/m) Date: 2012-08-09
CLASSB
54 " CLASS-B (AVG)
0 1000 5800, 10600. 15400. 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4898.75 45.09 €.86 51.95 74.00 -22.05 Peak 100 0
NHotes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GHz.

S. The resoclution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)

7. The data is worse case.
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° CERPASS TECHNOLOGY CORP. Report No.: TEFI1206193
Power .| From system Pol/Phase . | HORIZONTAL
Test Mode 3 1| 802.11n HT40, CH9 Temperature ;1 23°C
Memo : Humidity .| 65 %

Level (dBuV/m) Date: 2012-08-09
107
CLASS-B
CLASS-B (AVG)
54 t
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Result Limit Margin Remark Pos Pos
dBuV dB/m dBuV/m dBuV/m dB cm Deg
45.98 4.92 50.%0 74.00 -23.10 Peak 100 360

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 47.93 dBuV at 16.10GHz)

7. The data is worse case.

L J
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" CERPASS TECHNOLOGY CORP. Report No.: TEFI1206193

6. 6dB Bandwidth Measurement Data

6.1 Test Limit
The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

6.2 Test Procedures
a. The transmitter output was connected to the spectrum analyzer.
b. Set RBW of spectrum analyzer to 1~5% of the emission bandwidth and VBW = 3x RBW.
c. The 6 dB bandwidth is defined as the total spectrum the power of which is higher than
peak power minus 6 dB.
d. The 6dB Bandwidth was measured and recorded.

6.3 Test Setup Layout

FUT Spectrum

Analvzer

6.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date

Spectrum Analyzer R&S FSP40 100219 2011/11/24 2012/11/23

6.5 Test Result and Data

Test Date: Aug. 07, 2012 Temperature: 25C
Atmospheric pressure: 1020 hPa Humidity: 65%
Modulation Standard | Channel Frc(al\cjltlezr;cy 6dB Bandwidth (MHz)
ANT R ANT L
01 2412 12.1 11.7
802.11b (11Mbps) 06 2437 11.7 11.8
11 2462 11.8 11.6
01 2412 16.6 16.6
802.11g (54Mbps) 06 2437 16.6 16.6
11 2462 16.8 16.8
§02.11n HT20 01 2412 17.6 17.7
A1n
(130Mbps) 06 2437 17.6 17.9
11 2462 17.5 17.5
802.11n HT40 03 2422 35.8 36.0
A1n
(270Mbps) 06 2437 36.2 36.2
09 2452 36.4 36.2
Cerpass Technology Corp. Issued date : Aug. 17,2012
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""\f CERPASS TECHNOLOGY CORP. Report No.: TEFI1206193
Modulation Standard: 802.11b (11Mbps), ANT R
Channel: 01
® *REW 1 MH= Delta T1
*WEW 3 MH=z 13 de
Ref 20 JdBm * Attt 30 JdB SWT 2.5 m= 1 1 oo i 0=
20 Marker| 1 [T1
10 2l 405000ho0 Q;l =
i ey L
/ \
i H*/¢FVﬁJAA*'°JI
g, nv-'“ o llv—v“'
-0
=80
Center 2.412 CGHz 5 MHz/ Span 50 MHz
Modulation Standard: 802.11b (11Mbps), ANT R
Channel: 06
@ *REW 1 MH= Zelta 0 TTL )
*WBW 3 MHz 0L ZE AR
Ref 20 dBm *Art 30 dB SWT 2.5 ms 11.730070000 MA:
20 Markar| 1 |T1
CL7O B
110 Az 1achnn H o ﬂ
i ey e 2
[vEv I Dl i oil dEn ;! \I\I_‘\\\\;
--10 f// \\\ TOE
/ \
|20
|40
N w\‘\l‘
d‘*xm«l»"ﬂw‘/‘“ Ll __lu_
-

Center Z.437 GHz

% Mdz/

Span 50 MH=z
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Report No.: TEFI1206193

""\f CERPASS TECHNOLOGY CORP.

Modulation Standard: 802.11b (11Mbps), ANT R
Channel: 11

<§§> *REW 1 MH=z
*VBW 3 MH=z

Dolta 2

R

C.l1a 4B

Ref 20 dBm *Ahtt 30 dB SWT 2.5 ms Ll.800G0C00% MHC
zn Markers| 2 [T1
G AT
L 1o Sldeatachan sHz
T At Mt NP
7z B0 45 e ¥/
20
-0

Lo AL I'M‘,w
Grit

- G0

Ea At

L0

-ED

Center 2.462 GH=z 5 HH=z/

Modulation Standard: 802.11g (54Mbps), ANT R
Channel: 01

® *RBW 1 MHz
“yBW 3 MHz

Telta 2

Span S0 MH=z

TL)

L.t dB

TDOF

Bef 20 dBm *Att 30 d4dB SWT 2.5 m= 16 . Ga0l0000n MA.:
z0 Markor| 2 [T1
-ZL01 dEm
10 Slaaztocpen ceo |EN
L _Fy
L= I S " L, . e
T2 -4.391 dFEm / \,\
—10 TLF

|- 20

|- 20
|40 JH/

- 70

=60

Center 2.412 GH=z 5 MH=z/

Span 50 MH=z
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Report No.: TEFI1206193

Modulation Standard: 802.11g (54Mbps), ANT R

Channel: 06
® *RBW 1 MA= alt T
*VBW 3 MH=z AB
Ref 20 dBm *"Art 30 dB SWT 2.5 mo 1 00 MH
20 1
-4121 dBm

10 2l 428700000 cu.|EN

n P PO =

20
|--30 /

J

™ e

My

- 60
|--70
-80
Center 2.437 GHz S MHz/ Span 50 MHz
Modulation Standard: 802.11g (54Mbps), ANT R
Channel: 11
® *RPW 1 MHz Delta 2 [T1 |
*YEW 3 MH=z 0.21 de
Ref 20 dEm *ALL 30 dEBE SWID 2.5 mz 16.800000000 MH=z
a0 Marker| 1 [T1
-4143 dBm
10 2l 4s3600poo cu.|EH
L FK
m o — T, =N

B e ,\

20

30

|--40

TDF

Nl

(=]

|--70

-a0

Center 2.462 GHz

gl
&

Span 50 MH=z
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Modulation Standard: 802.11n HT20 (130Mbps), ANT R

Channel: 01
® *RBW 1 MH= Nelta [T1 ]
*VBEW 3 MH=z 0.53 dB
Ref 20 dBm TALL 30 dE SWT 2.5 mz 17.€00000000 MH=
20 Marker| 1 [T1
10 24403200000
=
VIEH|
0 + LV SN PN 5
Tl =056 B frw _‘r‘\-\
10 / \ TDF
|-z0
30
|40 MW :\r'ﬁj
-0
0
80
Center 2.412 GH= 5 MA=z/ Span 50 MH=
Modulation Standard: 802.11n HT20 (130Mbps), ANT R
Channel: 06
® *REW 1 MH= Delta 2 [T1 |
*YEBW 3 MH=z 0.57 dB
Ref 20 dEm *ALL 30 dEBE SWID 2.5 mz 17.€00000000 MHz
20 arker| 1 [T
- dBm
10 2| 4zzz00p00 cu. |
=
0 N b A | 5
Dl -3.82 dBEm /'/f’“"- 1;\\.\
-10 TLDF
|--20 L
30
|- 40 Mka “\.\JM
w_'eﬁmm' MMy
|- c0
70
80
Center 2.437 GH=z 5 MH=Z/ Span L0 MH=
 J
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Modulation Standard: 802.11n HT20 (130Mbps), ANT R

Channel: 11
® *REW 1 MH=z Delta [T1 ]
*VBW 3 MHz 0.22 4dB

Ref 20 dBm TALL 30 dE SWT 2.5 mz 17.200000000 MH=
20
10

L FK

.,

D1 -5.4]3 dBm

/ \
o N

|-70

—&0

Center 2.4&2 GHz & MHz/ Span 50 MH=z

Modulation Standard: 802.11n HT40 (270Mbps), ANT R

Channel: 03
® *RBW 1 MAz Delta 2 [T1 ]
*VBW 3 MH=z 0.492 dB
Fef Z0 dBm TALL 30 dB EWT 2.5 mz 35.800000000 MH=z
210 Marker| 1 |TI1
- 45 dBm
10 2|.404000p00 cu|EH
s
&= |,
W—r\m
D1 -7.4[L dBm Y/{"WJ wﬁ
=10 I \ TDF
|- 20
30
" i
W“"M %%
|- 50
|- &0
ha
80
Center 2.422 GH= 10 MH=z/ Span 100 MH=z
L J
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Modulation Standard: 802.11n HT40 (270Mbps), ANT R
Channel: 06

® *REW 1 MA=z Delta [Tl |
*YBW 3 MHE=z 0.30 de

Ref 20 dEm *ALL 30 dEBE SWI 2.5 maz 36.200000000 MH=

20 Marker| 1 [T

10 L Ales00p0d CHe

D1 -7.3% dBm
10

TDF

30

|--40

- 50

L=11]

-a0

Center 2.437 GH=z 10 MH=z/ Span 100 MH=z

Modulation Standard: 802.11n HT40 (270Mbps), ANT R
Channel: 09

® “RBW 1 MHAz Delta [Tl ]
*VEW 3 MHz 0.36

Ref 20 dBm TALL 30 dE SWT 2.5 mz 36.400000000 MH=

20 Marker| 1 [T1

10 2l 433800p00 cu.|EH

W
:
,

D1 =737 dn Nwﬁﬁ\fw "F"f“\;

. 1 =7 .3 n { 3+

- 60

T

B0

Center 2.452 GH= 100 MEz/ Span 100 MOz
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Modulation Standard: 802.11b (11Mbps), ANT L
Channel: 01

® *FEBW 1 MA= Delta T
*VBEW 3 MH=z .01 dB
2 11 000000 MH=z
e o

Ref 20 dBm *"Art 30 dB SWT

m 1 04l dBRwr J’/‘.MVV-‘\\

--10

=60
qo
80
Center 2.412 GH=z 5 MHAzZ/ Span 50 MH=z
Modulation Standard: 802.11b (11Mbps), ANT L
Channel: 06
® *RBW 1 MH= Delta 2 [T1 |
*VEW 3 MH=z 0.00 4B
Ref 20 dBm TALL 30 dBE SWT 2.5 mz 11.800000000 MH=

20 Marker| 1 [TI1
0LET7 dBm
10 2l 431100p00 cu.|EH

EE 1

] D1 0.387 dBm / A
10 / \\ TDF

- 20
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e
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O
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""\f CERPASS TECHNOLOGY CORP.

Modulation Standard: 802.11b (11Mbps), ANT L
Channel: 11

® *REW 1 MHz Delta [T1 |
*YEBW 3 MH=z 22 de
Ref 20 dEm *ALL 30 dEBE SWID 2.5 mz 11.€00000000 MH=
20 arke 1 [T
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L e il
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80
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Channel: 01
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Modulation Standard: 802.11g (54Mbps), ANT L

Channel: 06
@ *RBW 1 MAz Delta 2 [TI
*VEBEW 3 MH=z 0.78 dB
Ref 20 dBm *"ALL 30 dB SWT 2.5 mz 16.600000000 MH=
2n Marker| 1 [T
-3l 55 dBm
10 2l azz700poo cu. N
L FK
&= |, _ JrESS BN o
D1 -4.3[7 dBm ;( h““\\
-10 TDF
20
30
40 A ww
&0
-0
-80
Center 2.437 GHz 5 MHz/ Span 50 MHEz
Modulation Standard: 802.11g (54Mbps), ANT L
Channel: 11
® *RBW 1 MH=z Delta [T1 1
*VBW 3 MH=z 0.51 dB
Ref 20 dBm *Att 30 4B SWT 2.5 ms 1T&. 800000000 MAz
20 rker| 1l [T1
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10 ool o= |IEH
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=R0O
Center 2.4&2 GHz & MHz/ Span 50 MH=z
L
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L

Channel: 01
® *RBW 1 MHAzZ Delta 2 [T1 ]
*VBW 3 MH=z
Ref 20 dBm ATt 30 dB SWT 2.5 ms 17700000000 MHOs
20 Marker| 1 [T1
11 dBm
» . ~r- | IEH
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VIEw I I
1 RV v N 2
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L

Channel: 11
® *RBW 1 MAz Delta 2 [T1 ]
*VBW 3 MH=z .68 dB
Fef Z0 dBm TALL 30 dB EWT 2.5 mz 17.500000000 MH=z
210 Marker| 1 |TI1
-3174 dBm
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Modulation Standard: 802.11n HT40 (270Mbps), ANT L
Channel: 06

® “RBW 1 MHAz Delta [Tl ]
*VEW 3 MHz 0.79 dB

Fef 20 dBm *Att 30 4B SWT 2.5 ms JE.A00000000 MO

] 2.0E Jit
TDF
20 /

f

wwﬂjbhﬂ»‘ﬂ“ﬁ/

&0

70

—&0

Center 2.437 GHz 10 MH=z/ Span 100 MH=z

Modulation Standard: 802.11n HT40 (270Mbps), ANT L
Channel: 09

® “RBW 1 MHAz Delta [Tl ]
*VEW 3 MHz 1.26 dB

Fef 20 dBm *Att 30 4B SWT 2.5 ms JE.A00000000 MOz

20 Marker
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1206193

7. Maximum Peak and Average Output Power

7.1 Test Limit

The Maximum Peak Output Power Measurement is 30dBm.

7.2 Test Procedures

a. The transmitter output was connected to the spectrum analyzer.

b. Set RBW of spectrum analyzer to 1MHz and VBW to 3MHz.

c. Set detector mode to peak (for peak output power) or set detector mode to RMS (for
average output power).Trace averaging in power averaging (RMS) mode must be
performed over a minimum of 100 traces.

d. Use the spectrum analyzer’s integrated band power measurement function with band limits

set equal to the EBW band edges.

e. The maximum peak and average output power was measured and recorded.

7.3 Test Setup Layout

ELIT

Spectrum

Analvzer

7.4 Measurement Equipment

Instrument/Ancillary

Manufacturer

Model No.

Serial No.

Calibration Date

Valid Date

Spectrum Analyzer

R&S

FSP40

100219

2011/11/24

2012/11/23

Cerpass Technology Corp.
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." CERPASS TECHNOLOGY CORP. Report No.: TEFI1206193
7.5 Test Result and Data
Test Date: Aug. 07, 2012 Temperature: 25C
Atmospheric pressure: 1020 hPa Humidity: 65%
Modulation Channel Frequency [Peak Power Output (dBm) OPS;EF(OXVE\}B
Standard (MHz)
ANTR |ANTL | R+L R+L
01 2412 15.71 | 16.03 18.88 77.33
802.11b 06 2437 15.84 | 15.91 18.89 77.36
(11Mbps) : : : :
11 2462 15.73 | 15.85 18.80 75.87
01 2412 11.90 | 12.31 15.12 32.51
802.11g
(54Mbps) 06 2437 11.80 | 12.01 14.92 31.02
11 2462 12.06 | 11.86 14.97 31.42
Modulati . Peak Power Output Peak Power
odulation requency dBm Output (MW
Standard Channel (MH2) (dBm) put (mW)
ANTR |ANTL R+L R+L
01 2412 11.03 | 10.86 13.96 24.87
802.11n HT20
(130Mbps) 06 2437 11.05 | 11.00 14.04 25.32
11 2462 10.85 | 10.89 13.88 24.44
03 2422 10.72 | 10.95 13.85 24.25
802.11n HT40
(270Mbps) 06 2437 10.67 | 11.01 13.85 24.29
09 2452 10.86 | 11.12 14.00 25.13
o
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." CERPASS TECHNOLOGY CORP. Report No.: TEFI1206193
Test Date: Aug. 07, 2012 Temperature: 25C
Atmospheric pressure: 1020 hPa Humidity: 65%
. Average Power
Modulation | ~ . |Frequency [Peak Power Output (dBm) Output (mMW)
Standard (MHz)
ANTR |ANTL | R+L R+L
01 2412 11.55 | 11.79 14.68 29.39
802.11b
(11Mbps) 06 2437 11.57 | 11.56 14.58 28.68
11 2462 11.43 | 11.57 14.51 28.25
01 2412 5.20 5.79 8.52 7.10
802.119 06 2437 539 | 573 | 857 7.20
(54Mbps) i . i i
11 2462 5.16 5.42 8.30 6.76
Modulati . Peak Power Output Average Power
odulation requency dBm Output (MW
Standard Channel (MHz) (dBm) put (mW)
ANTR |ANTL R+L R+L
01 2412 5.10 5.03 8.08 6.42
802.11n HT20
(130Mbps) 06 2437 5.18 5.16 8.18 6.58
11 2462 5.45 5.89 8.69 7.39
03 2422 5.28 4.99 8.15 6.53
802.11n HT40
(270Mbps) 06 2437 5.09 492 8.02 6.33
09 2452 5.56 5.89 8.74 7.48
o
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Report No.: TEFI1206193

""\f CERPASS TECHNOLOGY CORP.

Modulation Standard: 802.11b (11Mbps), ANT R, Peak Power Output

Channel: 01

®

*RODW 1 MHz
*VOW 3 MHz

Ref 20 dbm *Att 30 dp SWT Z.5 ms
10
. //._4-_—-—% o
|--10
= | / X
30 / \
40 L _"‘«\\_L TDF
&0
|70
Center 2.412 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MOz Powe 15.71 dBm
Adjacant Channel
Bandwidth 11 MAz Lower -50.12 dB
Spacing 16.5 MHz Upper -48.15 4B
Alternate Channel
Bandwidth 11 MHz Lower -—-----
Spacing 27.5 MH=z U_[J_[JQL' _____
Modulation Standard: 802.11b (11Mbps), ANT R, Peak Power Output
Channel: 06
* RDW 1 Milz
® * ¥DW 3 Milz
Ref 20 dbm *mtt 30 dp SWT 2.5 ms
10 ——
, // T \\\ n
[ \
Frew il B
|- z0
40 M“Jﬂw) "'--“-—'-‘*-_.\‘w —_—
-0
70
Center Z.437 GHz 5 MHz/ span 50 MHz
TX Channel
Bandwidth 22 MH=z Power 15.84 dABm
:‘:i:ijztllmamel 11 MEz Lower -50.34 dB
Spacing 16.5 MH=z Upp o =48 .84 dB
Alternate Channel )
Bandwidth 11 MH=z Lower - -—-—=
Spacing 27.5 MH=z Upp cr e ———
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"‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFI1206193
Modulation Standard: 802.11b (11Mbps), ANT R, Peak Power Output
Channel: 11
* REW 1 MH=z
® * WBW 3 MHz
Ref 20 dBRm *nnt 30 dr SWT 2.5 ms
in
s [ -
== A A\
- 30
an P —
e wﬂ_‘-ﬂ'—m—nx‘/ N TDF
[=11]
70
Center 2482 CHz 5 MHz/ Span 530 MHz
Tx Channel
Bandwidth 22 MHz Powe r 15 .73 dBm
poJmeeny chameet R Lower -50.68 dB
Spacing le.5 MHz Upper -418.63 dB
Alternate Channel
Bandwidth 11 MAz Lower ===
Spacing Z7.5 MH=z Ul:)l:,e r  —=———
Modulation Standard: 802.11g (54Mbps), ANT R, Peak Power Output
Channel: 01
* REW 1 MiHz
® *VEW 3 MiHz
Ref 20 dRm *Rnt 30 dB SWT 2.5 m=s
in
-0 T [ & |
/ N
=
- 30
a0 \‘\-\_
WM MJ""“&.\_._ o
[=11]
70
Center 2.412 GCHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MHz Powe T 1T1.90 dBm
ooy et A Lower -43.15 dB
Spacing le.5 MHz Upper -40.85 dB
Alternate Channel
Bandwidth 11 MAz Lower == —-
Spacing Z27.5 MH=z Ul:)l:)er _____
L J
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""\f CERPASS TECHNOLOGY CORP.

Report No.: TEFI1206193

Modulation Standard: 802.11g (54Mbps), ANT R, Peak Power Output

Channel: 06

®

Ref 20 dbm

+*Att 30 dp

*REW 1 MHz
*VDW 3 MHz
SWT 2.5 ms

TN

10
0
-z [

(1]

70

Center 2.437 GHz

TX Channel
Bandwidth

Adjacent Channel
Bandwidth
Spacing

Alternate Cchannel
Bandwidth
Spacing

22 MH=z

11 MH=
lé.5 MA=

11 MHA=
27.% MH=z

5 MHz/

Power

Lower
Upper

Lower
Upper

dpan 50 MH=

11.80 dBm
-43.16¢ dB
-40.34 dB

Modulation Standard: 802.11g (6Mbps), ANT R, Peak Power Output

Channel: 11

®

Ref 20 dBEm

*ptt 30 dB

* REW 1 MHz
*VEW 3 MHz
SWT 2.5 ms

10

--10

N\

ol Sl

-0

40
Mﬁm-\w

-5

‘—W\"\\wTD?

L]

--70

Center Z.462 GHz

Tx Channel
Bandwidth

Adjaceant Channel
Bandwidth
Spacing

Alternate Channel
Bandwidth
Spacing

11 MH=
le.% MHz

1 MH=

5 MMz/

FPower

Lower
Upper

Lower
Upper

Span 50 MHz

12 .06 dBm

-42.48 dB
-38.84 dB

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date : Aug. 17, 2012
Page No. 1 78 of 134



42:)\

""\f CERPASS TECHNOLOGY CORP.

Report No.: TEFI1206193

Modulation Standard: 802.11n HT20 (130Mbps), ANT R, Peak Power Output

Channel: 01

®

*REW 1 MHz
*VDW 3 MHz

Ref 20 dbm *Att 30 dp SWT 2.5 ms
10
0 VNI PR EN
/‘ R
L Px] /
VIEY N 7
30 /
R s e
&0
70
Center 2.412 GHz 5 MHz/ Span 50 Miz
Tx Channel
Bandwidtn se Mz Power 11.03 dBm
xa:z:z:amamsl 11 MAz Lower -41.36 dB
Spacing 16.5 MH=z Upper -A40.41 4dB
Alternate Channel
Bandwidth 11 MH=z Lower - -—---
Spacing 27.% MH=z UE_‘,L‘,(_\_L _____
Modulation Standard: 802.11n HT20 (130Mbps), ANT R, Peak Power Output
Channel: 06
*ROW 1 MHz
® *VEW 3 MHz
Ref 20 dbm *mtt 30 dp SWT 2.5 ms
10
0 P EN
/. N
L ex /
& [0
30
|40 ﬂ\_/,/ w% -
WM
&0
70
Center Z.437 GHz 5 MHz/ span 50 MHz
TX Channel
Bandwidth 22 MH=z Power 11.05 dBm
;‘i?:‘i?:hmamel 11 MEz Lower -411.48 dBb
Spacing 6.5 Moz Upper -40.47 dB
Altearnate Channeal
Bandwidth 11 MAz Lower — —-=—==
Spacing Z27.5 MH=z Ul:)l:)er _____
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Report No.: TEFI1206193

Modulation Standard: 802.11n HT20 (130Mbps), ANT R, Peak Power Output

Channel: 11

®

Ref 20 dBEm

Rttt

30 dB

*RODW 1 MHz
*VOW 3 MHz
SWT 2.5 ms

10

-10

—

RN

- 30

Center Z2.46Z2 GHz

Tx Channel
Bandwidth

Adjacent Channel
Bandwidth
Spacing

Alternate Channel
Bandwidth
Spacing

MH=
MHz

MH=
MHz

5 MHz/

Fower

Lower
Upper

Lower
Upper

Span 50 MHz

.85 dBm

—41.6"

-410.

Modulation Standard: 802.11n HT40 (270Mbps), ANT R, Peak Power Output

Channel: 03

* ROW 1 MHz
*VOW 3 MHz

Ref 20 dBm *Att 30 dB SWI 2.5 ms
1o

0 N

Lo frWMJuMF-—xjuqmﬁkm_um\

D | \
E=g 20

|- 20
ﬂ_f_ewdw.\,p-\whu"""‘—/d \*""“*“""’W\m,‘ TOF
- 50
|--60

70
Center 2.422 GHz 10 MHz/ Span 100 MHz

Tx Channel

Bandwidth 44 MH=z Powe 10.72 dBm
:iizizzihcmnnql 22 MHz Tower -4.20 dB

Spacing 16.5 MH=z U.[J.[JQLI -4.75 dB
S 22 wz-  Lower -13.35 dB

Spacing 27.5 Moz Upper -14.09 dB

®
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Report No.: TEFI1206193

""\f CERPASS TECHNOLOGY CORP.

Modulation Standard: 802.11n HT40 (270Mbps), ANT R, Peak Power Output

Channel: 06

*Rtt 30 dB

* REW 1 MHz
*VEW 3 MHz
SWT Z.5 ms

10
0 ES
[ ., f—‘wrw/whw
L _PK]
frz e [l e
30
--40 MMT“-‘ R
[~ | TDF
|- 50
&0
=70
Center 2.437 GHz 10 MHzZ/ Span 100 MHz
Tx Channal
Bandwidth 44 MOz Powe 10.67 dBm
2d £ ch 1 .
'“,=rj|::::—h e 22 MOz Lower -4.23 dBb
Spacing 16.5 MHz Uppe]_" -4.79 d4dB
Alternate Channel -
Bandwidth 22 MH=z Lower -13.40 dnB
Spacing 27.5 MEz Upper -14.05 dB
Modulation Standard: 802.11n HT40 (270Mbps), ANT R, Peak Power Output
Channel: 09
*REW 1 MHz
*VBW 3 MHz
Ref 20 dbm *Att 30 dp SWT Z.5 ms
10
0 ES
iy /_--—-V—ﬂ....«.n.-h.. mmr A e o
@ |--z0
30 /
--40
ot h TDF
WW“' e "
&0
|--70
Center 2.452 GHz 10 MHz/ Span 100 MHz
Tx Channel
Bandridrh 4a Miz Power 10.86 dBm
Addjaceant Channel . .
Bandwidth 22 Moz Lower -4.21 dB
Spacing 16.5 MHz Upper -4.78 dBE
Alternate Channel -
Bandwidth 22 MEz Lower -13.45 dB
Spacing 27.5 MEz Upper -14.10 dB
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Modulation Standard: 802.11b (11Mbps), ANT L, Peak Power Output
Channel: 01

* REW 1 MHz
*VEW 3 MHz

Ref 20 deEm *mct 30 db SWID 2.5 ms

7 N
| / \

-20
VIEY] Y

--40
dd,_r’“ TOE
&0
=70
Canter 2.412 GHz 5 MHz/ Span 50 MH=z

Tx Channel

Bandwidth 22 MH=z Power l 6 0 3 dBm
Adjacent Channel N

Bandwidth 11 MEZ Lower -419.91 dB
Spacing 16.5 Mz Upper =49 .14 dB
Altarnate Channel .

Bandwidth 11 MAz Lower — —====
Spacing Z27.5 MH=z Ul:,l:,e r  —=———

Modulation Standard: 802.11b (11Mbps), ANT L, Peak Power Output
Channel: 06

* REW 1 MHz
*VEW 3 MHz

Ref 20 dbm *mtt 30 dB SWT 2.5 ms

. 7 ~
= - / N

- “"\q‘k\‘n I ooF

- 60

70

Center Z.437 GH=z 5 MH=z/ dpan 50 MH=z

TX Channel

Bandwidth 22 MHEH=z Powe r 15.01 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -50.09 dB
Spacing 16.5 MHE= LI[J[J o -48 .83 dB
Alternate Channel N
Bandwidth 11 MHz Lower  ——----
Spacing 27.5 MHEH=z u pper ===
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Modulation Standard: 802.11b (11Mbps), ANT L, Peak Power Output

Channel: 11
*REW 1 MHz
*VBW 3 MHz
Ref 20 dbm *ARtt 30 dp SWL 2.5 ms
in0
., /__,_ﬁ_--—-—-—n.—.__xx‘ e
1o yd ™~
o
== | e

-0

40 MM«_H} \wh\ TBF
|- 60
70
Center 2.462 GHz 5 MHz/ Span 50 MHz
TX Channel

Bandwidth 22 MH=z Power 15.85 4dBm
Adjacent Channel N ) c -
Bandwidth 11 MH=z Lower -50.48 dB
Spacing 16.5 MHA= T_T}__‘J}__‘J(_‘.J’_‘ =49 .54 dB
Alternate Channel [c )

Bandwidth 11 MH= ower . TTT==
Spacing 27.5 MH=z T_T}__‘J}__‘J(_‘.J’_‘ _____

Modulation Standard: 802.11g (54Mbps), ANT L, Peak Power Output

Channel: 01
* RDW 1 Milz
* ¥DW 3 Milz
Ref 20 dbm *mtt 30 dp SWT 2.5 ms
1o
o e N T W | & |
. /] RN
L P [, s |
Z= Y

|- z0

an -\_‘,.f‘"/ \""\u
-0

0
Center 2.412 GHz 5 MHz/ Span 50 MHz

Tx Channel

Pandwidth se Mz Power 12.31 dBm

Ad t Ch 1 - -

najacent chamne . TLower -43.30 dB
Spacing 16.5 MH=z Upp o -47.00 dB
Alternate Channel N

Bandwidth 11 MH= Lower  ————=
Spacing 2.5 MA= U-p-pe\ r e m———
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Modulation Standard: 802.11g (54Mbps), ANT L, Peak Power Output

Channel: 06
* RBW 1 MHz
*VBW 3 MHz
Ref 20 dbm *Att 30 dp SWT Z.5 ms
1o
0 //—J——H_,—uxw_'m.A.\ N
=10
L PX Y
EED [0
30 / \\
--40
M TLF
B
&0
=70
Center X.437 GH=Z 5 MH=/S dpan 50 MH=

Tx Channel

Bandwidth 22 MEz Power l 2 . O l dBlT
Adjacent Channel N

Bandwidth 11 MEz Lower -413.10 dB
Spacing 16.5 Mz Upper -41 .84 dBi
Altarnate Channel .

Bandwidth 11 MHAz Lower === ==
Spacing 27.5 MHz Upper _____

Modulation Standard: 802.11g (54Mbps), ANT L, Peak Power Output

Channel: 11
* REW 1 MHzZ
* VEW 3 MHz
Ref 20 deEm *mct 30 db SWID 2.5 ms
10
o /, \ Ea
-10
i e / N
vl B N
.. \__.,/
40 \\J\ N
.n,w..-uwwf [ o
-0
10
Center 2.462 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MHz Power 11.86¢ AdABm
Adjacent Channel N
Bandwidth 11 MEz Lower -43.49 dB
Spacing 1é.5 MAz Upper -47.80 dB
Alternate Channel N
Bandwidth 11 MEz Lower - ---
Spacing 27 .5 MH= U'F)'F)e r mm———
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L, Peak Power Output

Channel: 01
*REW 1 MHz
*VEW 3 MHz
Ref 20 dbm *Att 30 dp SWT Z.5 ms
10
0 e (S S S E3
. /__AA,_
L P L
=g -0 g
30 \
|--40 er/ . .
L sy MMA
&0
-0
Center 2.412 GH=Z 5 MH=/S dpan 50 MH=
Tx Channel
Bandwidth 22 MEz Power 10.8¢ dBm
Adjacent Channel N -
Bandwidth 11 MEz Lower -41.54 dB
Spacing 16.5 MOz Upper -40.25 dB
Altarnate Channel .
Bandwidth 11 MAz Lower — —-=—==
Spacing 27.5 MHz Upper _____
Modulation Standard: 802.11n HT20 (130Mbps), ANT L, Peak Power Output
Channel: 06
*REW 1 MHz
*VBW 3 MHz
Ref 20 dbm *Att 30 dp SWT Z.5 ms
10
o / S ES
--10
=l )
|- z0
4n »/‘// \\4
e B B
-0
=70
Center X.437 GH=Z 5 MH=/S dpan 50 MH=
Tx Channel
Bandwidth 22 MH=z Power 11.00 dbBm
Adjacent Channel
Bandwidth 11 MHz Lower -42.05 dBb
Spacing 16.5 MEz Upper -40.54 dB
Alternate Channel
Bandwidth 11 MHz Lower -—-----
Spacing 27.5 MH=z U_[J_[JQL' _____
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L, Peak Power Output

Channel: 11
*REW 1 MHz
*VEW 3 MHz
Ref 20 dbm *Att 30 dp SWT Z.5 ms
10
0 SN . EN
"’ /,—-_. -_,-._\
L_PX
vz e [l e
30 /
-4 o TDF
mmw
&0
=70
Center 2.482 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MOz Powe 10.89 dBm
Addjaceant Channel .
Bandwidth 11 MAz Lower -41.68 dB
Spacing 16.5 MHz Upper -A0.26¢ d4dB
Alternate Channel
Bandwidth 11 MHz hower — —————
Spacing 27.5 MH=z U_[J_[JQL' _____
Modulation Standard: 802.11n HT40 (270Mbps), ANT L, Peak Power Output
Channel: 03
*REW 1 MHz
*VBW 3 MHz
Ref 20 dBm * Rttt 30 dB SWT 2.5 ms
10
o pnp— ES
| ey
--10 TN
= / \
|- z0
40
WWM MWM_ TDF
&0
=70
Center X.4ZEZ GHz 10 mMH=z/S dpan 100 MHzZ
Tx Channel
Bandwidth 44 MH= Powe T 10 .95 dBRm
Adjacent Channel
Bandwidth 22 Moz Lower -4.32 dB
Spacing 16.5 MHz Upper -4.72 dB
ety Themet I Lower ~-14.43 dB
Spacing 27.5 MH=z Upper -141.68 4dB
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Modulation Standard: 802.11n HT40 (270Mbps), ANT L, Peak Power Output

Channel: 06
* REW 1 MHz
*VEW 3 MHz
Ref 20 deEm *mct 30 db SWID 2.5 ms
10
n E
prttymmme, Ly
[, il »—-—..,—‘..\\
L EX
= |2
- 30
40 ““\.y.JN A
|t ] \-‘-\,/\ TDF
ey s Y
|- &0
=70
Center 2.437 GH= 10 MHz/ Span 100 MH=z

Tx Channel

Bandwidth 44 MH=z Powe 11 01 dABm
Adjacent Channel ~ R i
Bandwidth 22 MHz Lower -4.31 dB
Spacing 16.5 MHz Upper —4.75 dB

Alternate cChannel i
Bandwidth 22 MHz Lower -14.40 dB
L

Spacing 27.5 MHEz Upper -14.77 dB

Modulation Standard: 802.11n HT40 (270Mbps), ANT L, Peak Power Output

Channel: 09
* REW 1 MHz
*VEW 3 MHz
Ref 20 dbm *Att 30 dp SWT Z.5 ms
10
! o, | s b e
[ . /-—v-n.f‘
==L / \
VIEY]

30 /J
| _40 n
s .M"\-\f’r \'\'\-!-\/\w TDF

&0
=70
Center X.452 GH=zZ 10 MH=z/ dpan 100 MH=z

Tx Channel

Bandwidth 44 MHE=z Power 11.12 dBm
Adjacent Channel N

Bandwidth 22 MEz Lower -4.30 dB
Spacing 16.5 MOz Upper -4.83 dB
Altarnate Channel

Bandwidth 22 Moz Lower -14.04 dB
Spacing 27.5 MHz Upper _111'59 dB
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""\f CERPASS TECHNOLOGY CORP.

Modulation Standard: 802.11b (11Mbps), ANT R, Average Power Output

Channel: 01

*RODW 1 MHz
*VOW 3 MHz

Ref 20 dbm *Att 30 dp SWT Z.5 ms
10
0 fwwx\ EN
=10
vxew [ il /f/ \\
|- z0
WP 1 4 1
40 por
- 50 - o
70
Center 2.412 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MOz Powe 11.55% dBm
:iizizzihcmnnql 11 MHz Tower -52.51 dB
Spacing 16.5 MEz Upper -50.27 dB
Alternate Channel ~
Bandwidth 11 MEz Lower — —-—=-
Spacing 2.5 MOz 1] Pper. ——===
Modulation Standard: 802.11b (11Mbps), ANT R, Average Power Output
Channel: 06
*RDW 1 MHz
® *VBW 3 MHZ
Ref 20 deEm *mct 30 db SWID 2.5 ms
10
9 /W%\ | & |
—-10
ool 7 <
el sl
|- 50 iy — f W“m; e
R o e
-0
Canter 2.437 GHz 5 MHz/ Span 50 MH=z
Tx Channel
Bandwidth 22 MH=z Power 11.57 dBm
Adjacent Channel -
Bandwidth 11 MEz Lower —52.52 dBb
Spacing 1é.5 MAz Upper -50.85 dB
Altearnate Channel .
Bandwidth 11 MAz Lower —— ——==-
Spacing Z27.5 MH=z Ul:)l:)e r  —=———
Cerpass Technology Corp. Issued date : Aug. 17,2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 88 0f 134



42:)\

"‘"\f CERPASS TECHNOLOGY CORP. Report No.: TEFI1206193

Modulation Standard: 802.11b (11Mbps), ANT R, Average Power Output
Channel: 11

* REW 1 MiHz
* VBEW I MHz

Ref 20 dbm *Ate 30 dB SWI 2.5 ms

e =
T - 7 N

) SWP 100 o ion
. / N
TDF
il T,

S0 o -
PP A \“L.,_A., ]
- &0
an
Center 2.462 GHz 5 MHz/ Span 50 Miz

Tx Channel

Bandwidth 22 MOz Powe 11.43 dBm
2Adjacent Channal . .
Bandwidth 11 MH=z Lower -53.06 dB
Spacing 16.5 MHE=z U'p[_; o -50.65 dB
Alternate Channel N

Bandwidth 11 MHE=z Lower ——=--=
Spacing 27 .5 MOz 1] rper == ===

Modulation Standard: 802.11g (54Mbps), ANT R, Average Power Output
Channel: 01

*REW 1 Miz
*VEW 3 MHz

Ref 20 dbm *mtt 30 dp SWT 2.5 ms

bwe| 100 of 100 \

Center Z.412 GHz 5 MHz/ span 50 MHz

TX Channel

Bandwidth 22 MHEz Power 5.20 AdABm
Adjacent Channel N -
Bandwidth 11 MH=z Lower -414.75 dB
Spacing l6.5 Moz Upper -44_14 dp
Altearnate Channeal .
Bandwidth 11 MAz Lower === ==
Spacing Z7.5 MH=z U]_:)]_:' er —=———
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Modulation Standard: 802.11g (54Mbps), ANT R, Average Power Output

Channel: 06

®

Ref 20 dbm

*Rtt 30 dB

* ROW 1 MHz
*VOW 3 MHz
SWT Z.5 ms

10

--10

=D

- 30

a0

-0

i

Center Z.437 GHz

Tx Channel
Bandwidth

Addjaceant Channel
Bandwidth
Spacing

Alternate Channel
Bandwidth
Spacing

22 MOz

11l MH=
16.5 MEz

11 MH=z
27 .5 MOz

5 MHz/

Power

Tower
Upper

Lower
Upper

Span 50 MHz

5.39 dBm

-44 .58 dB
-44.48 dB

Modulation Standard: 802.11g (6Mbps), ANT R, Average Power Output

Channel: 11

®

Ref 20 deEm

*mtt 30 db

* REW 1 MHz
*VEW 3 MHz
SWID 2.5 ms

,M—-M-"—-—ﬂ._ p-"-—\.:--w\_.-*\.._..-l_\

7

TDF

10
-0
- 10
& |
=30
_____ T
40 M
[ e T
|- &0
ha

Center Z.462 GHz

Tx Channel
Bandwidth

Adjacent Channel
Bandwidth
Spacing

Alternate Channel
Bandwidth
Spacing

22 MH=z

11 MH=
1é.5 MH=

11 MH=
27 .5 MH=

5 Muz/

Power

Lower
Upper

Lower
Upper

Span 50 MHz

5.16 dBm
-43.77 dB
-43 .28 dB

Cerpass Technology Corp.
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Modulation Standard: 802.11n HT20 (130Mbps), ANT R, Average Power Output

Channel: 01

®

Ref 20 dbm

+*Att 30 dp

*REW 1 MHz
*VDW 3 MHz
SWT 2.5 ms

10

10
*

VI

70

Center 2.412 GHz

TX Channel
Bandwidth

Adjacent Channel
Bandwidth
Spacing

Alternate Cchannel
Bandwidth
Spacing

22 MH=z

11 MH=
lé.5 MA=

11 MHA=
27.% MH=z

5 MHz/

Power

Lower
Upper

Lower
Upper

dpan 50 MH=

5.10 dBm

-42.81 dB
-42 .69 dB

Modulation Standard: 802.11n HT20 (130Mbps), ANT R, Average Power Output

Channel: 06

*Rtt 30 dp

*REW 1 MHz
*VEW 3 MHz
SWT 2.5 ms

TDF

Center 2.437 GHz 5 MHz/ Span 50 MHz

Tx Channel

Pandwidth 2o Mz Powe 5.18 dBm

pdmcent chamnel - Lower -43.13 dB

Spacing 16.5 MHz Ul:)l:)er -A42 .60 dB

Alternate Channel )

Bandwidth 11 MH=z Lower - -—--=

Spacing 27.5 MH=z Upp cr e ——_———
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Modulation Standard: 802.11n HT20 (130Mbps), ANT R, Average Power Output
Channel: 11

* ROW 1 MHz
*VOW 3 MHz

Ref 20 dbm *Att 30 dp SWT Z.5 ms

40 - — —
7 ~
- 50

Center 2.482 GHz 5 MHz/ Span 50 MHz

Tx Channel

Bandwidth 22 MOz Powe L.45 dBm
Addjaceant Channel . .
Bandwidth 11 MEzZ Lower -43.20 dB
Spacing 16.5 MHz Upper -2 .66 d4dB
Alternate Channel

Bandwidth 11 MH=z Lower - —--=
Spacing 27.5 MH=z U_[J per 0 m=———

Modulation Standard: 802.11n HT40 (270Mbps), ANT R, Average Power Output

Channel: 03
* REW 1 MiHz
*VEW 3 MiHz
Ref 20 dbm *Rtt 30 dpb SWT 2.5 ms
in
n [ & |

SwWpP 100 of 100
40 ’f
TDF

K
T
4
m—

= N ™
RN i T PR
|- &0
an
Center 2.422 GHz 10 MHz/ Span 100 MHz

TX Channel

Bandwidth 44 MH=z Power 5.28 dBm
;‘i?:‘i?:hmamel 22 MEZ Lower -4.11 dBb
Spacing 16.5 Mz Upper -4.81 dB
Dandeian 22 mz.  Lower -13.46 dB
Spacing 27.5 Maz Upper -13.93 dB
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Modulation Standard: 802.11n HT40 (270Mbps), ANT R, Average Power Output

Channel: 06
*ROW 1 MHz
*VEW 3 MHz
Ref 20 dbm *mtt 30 dp SWT 2.5 ms
10
0 EN
i rol 7 ¥ N
ZED [0
|- =0
SWP 100 of 100
40 !’ \ TDF
o pranwtlhtas, L s " n—‘-"'“-..f \J"\-\. )
/ i e P e————
|--c0
70
Center 2.437 GHz 10 MHz/ Span 100 MHz
Tx Channel
Pandwidth aa e Power 5.09 dBm
Ad t Ch 1
Eai::-ZZLh - 22 MHz Lower -4.14 dB
Spacing 16.5 MH=z Upp o -4.85 dB
aAlternate Channel
Bandwidth 22 MH=z Lower -13.43 dB
Spacing 27.5 Maz Upper -13.88 dB
Modulation Standard: 802.11n HT40 (270Mbps), ANT R, Average Power Output
Channel: 09
*REW 1 MHz
*VBW 3 MHz
Ref 20 deEm *mct 30 db SWID 2.5 ms
10
0 E
Il;!l * 10 = K - *
& [0 / 1\
30
3 1 of 100 !f\
40 1 TDE
i, .L A ww,.,-r"“ \'\
b haid B Tes P
&0
=70
Center 2.453 GH= 10 MHz/ Span 100 MH=z
Tx Channel
Bandwidth 44 MH=z Power 5.56 dBm
Adjacent Channel N
Bandwidth 22 MHz Lower -4.17 dB
Spacing 1é.5 MAz Upper -4.80 dB
Altarnate Channel . .
Randwidth 22 MHAz Lower -13.52 dB
Spacing 27.5 MH=z Ul:)l:)er -14.02 dB
 J
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Modulation Standard: 802.11b (11Mbps), ANT L, Average Power Output

Channel: 01
*RDW 1 MHz
® *VBW 3 MHZ
Ref 20 deEm *mct 30 db SWID 2.5 ms
10
0 /r,.w"""""‘"'“"'"”“““”"w,\\ Ea
-10
= 7 N
30 - - o /
--40
| - M_wf’ \-\,\_,_.N-'\..\_‘ ToE
pon m,.,_nr\-f"'—"‘ \“—\.
=70
Canter 2.412 GHz 5 MHz/ Span 50 MH=z
Tx Channel
Bandwidth 22 MH=z Power 11.79 dBm
Adjacent Channel N
Bandwidth 11 MEz Lower -51.90 dB
Spacing 1é.5 MAz Upper -50.90 dB
Altearnate Channel .
Bandwidth 1 MAZ Lower —— ——==-
Spacing Z27.5 MH=z Ul:)l:)e r  —=———
Modulation Standard: 802.11b (11Mbps), ANT L, Average Power Output
Channel: 06
*REW 1 MHz
® *VBW 3 MHz
Ref 20 deEm *mct 30 db SWID 2.5 ms
10
9 /p),..ww-——-—-—*'-\-h-__‘\ | & |
-10
= 7 N
e P of oo /
--40
| _ 5o phsrphhun, m‘( \\—M“"\L. o
&l M‘ -\w“'\nm.. | AT
=70
Canter 2.437 GHz 5 MHz/ Span 50 MH=z
Tx Channel
Bandwidth 22 MH=z Power 11.56 dBm
Adjacent Channel N
Bandwidth 11 MEz Lower -52.29 db
Spacing 1é.5 MAz Upper -50.68 dB
Altarnate Channel .
Bandwidth 1 MAZ Lower —— —===-
Spacing Z27.5 MH=z Ul:)l:)e r  —=———
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Modulation Standard: 802.11b (11Mbps), ANT L, Average Power Output

Channel: 11
*REW 1 MHz
*VEW 3 MHz
Ref 20 dbm *mtt 30 dp SWIL 2.5 ms
in0
n e e E3
L 10
@ | e
-0
SWD 10 I 1
40 TDF
| _=o ] [
=0 M"— x“""-’\-w
70
Center 2.462 GHz 5 MHz/ Span 50 MHz
TX Channel
Bandwidth 22 MH=z Power 11.57 dBm
Adjacent Channel _ ) . R
Bandwidth 11 MH= Lower =52.51 dB
Spacing 16.5 MHZ I_TE‘JL)(_\. r -51.60 dB
Alternate Channel N
Bandwidth 11 MH= Lower — ——==-
Spacing 27.5 MH=z I pper === ==
Modulation Standard: 802.11g (54Mbps), ANT L, Average Power Output
Channel: 01
* REW 1 MHz
*VEW 3 MHz
Ref 20 dem *RET 30 dB SWT 2.5 ms
10
n Ea
= " rmw-—o-vm\,.d\—wun—w\\
= / X
q
- 30
40+ = o M‘_/«Jf‘ \‘1 TOF
L_ 50 peitn
|70
Center 2.412 GHz 5 MHzZ/ Span 50 MHz
Tx Channel
Bandwidth 22 MHz Powe 5.79 dBm
Adjacent Channel
Bandwidth 11 MAz Lower -44.72 dB
Spacing 1.5 MHz Ul:)l:)er -44.20 dB
Alternate Channel N )
Bandwidth 11 MH= Lower - ====
Spacing Z27.5 MH=z Ul:)l:)e r  —=———
 J
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Modulation Standard: 802.11g (54Mbps), ANT L, Average Power Output

Channel: 06
* RBW 1 MHz
*VBW 3 MHz
Ref 20 dbm *Att 30 dp SWT Z.5 ms
1o
0 N
| 10 MMMMW“"W’“\\
T 7 \
EED [0

a0 B -
\““'\.\.\\‘\~ TDF
| =0 - al

ety SN
&l

=70

Center 2.437 GHz 5 MHz/ Span 50 MHz

Tx Channel

Bandwidth 22 MOz Powe 5 .73 dBm
Addjaceant Channel

Bandwidth 11 MEzZ Lower -44.84 dB
Spacing 16.5 MHz Upper -A44.16¢ 4dB
Alternate Channel

Bandwidth 11 MH=z Lower - ——==
Spacing 27.5 MH=z U_[J per 0 m=———

Modulation Standard: 802.11g (54Mbps), ANT L, Average Power Output
Channel: 11

* ROW 1 MHz
*VOW 3 MHz

Ref 20 dbm *Att 30 dp SWT Z.5 ms

o e | ¥ e,

Center 2.482 GHz 5 MHz/ Span 50 MHz

Tx Channel

Bandwidth 22 MOz Powe 5,42 AdABm
Addjaceant Channel
Bandwidth 11 MEzZ Lower -44.85 dB
Spacing 16.5 MHz Upper -A43.88 4dB
Alternate Channel
Bandwidth 11 MH=z Lower — ——--=
Spacing 27.5 MH=z U_[J per 0 m=———
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L, Average Power Output
Channel: 01

* ROW 1 MHz
*VOW 3 MHz

Ref 20 dbm *Att 30 dp SWT Z.5 ms

10

=l 7 TN

30 \
SWE 100 of 100
o .
Wt ™~ o

L_ 50 w

Ty P S AN
(=]

|--70

Center 2.412 GH=Z 5 MH=/S dpan 50 MH=

Tx Channel

Bandwidth 22 MEz Power 5 O 3 dBlT
Adjacent Channel N

Bandwidth 11 MEz Lower -413.48 dB
Spacing 16.5 Mz Upper =42 .74 dBi
Altarnate Channel .

Bandwidth 11 MHAz Lower === ==
Spacing 27.5 MHz Upper _____

Modulation Standard: 802.11n HT20 (130Mbps), ANT L, Average Power Output

Channel: 06
* REW 1 MHz
*VEW 3 MHz
Ref 20 dbm *Att 30 dp SWT Z.5 ms
10
0 N
-10 =
L _Rifgy / \
EE 7
30
SWP 100 of 100
--40
Il =
- 50 - -
[N Y Sy R R
&0
=70
Center X.437 GH=Z 5 MH=/S dpan 50 MH=

Tx Channel

Bandwidth 22 MH=z Power 5 . l 6 dBlT
2dj t ch 1 _
Bandwidth 1= Lower -43.62 dB
Spacing 16.5 Mz Upper -42 .48 dBi
Altarnate Channal .
Bandwidth 11 MAz Lower === ==
Spacing 27.5 MHz Upper _____
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L, Average Power Output

Channel: 11
*REW 1 MHz
*VDW 3 MHz
Ref 20 dbm *Att 30 dp SWT 2.5 ms
10
0 EN
| 10 WWMM
L gy 7
&= [
|- 20 F|
i SWD o0 oy 100 .‘"
40 // '\\\l
TDF
50 A e -
W ik Y
70
Center 2,462 GHz 5 MHz/ Span 50 Miz
Tx Channel
Bandwidth 22 Mz Powe 5.89 dBm
Adjacent Channel . .
Bandwidth 11 MH=z Lower -43.82 dB
Spacing l6.5% MH=z UE—)L)QL -43.03 dB
Alternate Channel N
Bandwidth 11 MH= Lower  —----
Spacing 27 .5 MA= U-F—)-pe r e em———
Modulation Standard: 802.11n HT40 (270Mbps), ANT L, Average Power Output
Channel: 03
* REW 1 MHz
*VEW 3 MHz
Ref 20 dbm *Att 30 dp SWT Z.5 ms
10
0 N
L ned 7/ S ¥
EE 7
30
SWP 100 of 100
| ., 4
f) TLF
.._-._.\-,vl\]""-v"-'“ [ MR e SR PSP
&0
|--70
Center 2.422 GHz 10 MHz/ Span 100 MHz
Tx Channel
Bandwidth 44 MOz Powe 4.99 dBm
Addjaceant Channel I
Bandwidth 22 Moz Lower -4.32 dB
Spacing 16.5 MHz Upper -4.68 dBE
Alternate Channel
- G C
Bandwidth 22 MEz Lower 13.99 dB
Spacing 27.5 MEz Upper -13.68 dB
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Modulation Standard: 802.11n HT40 (270Mbps), ANT L, Average Power Output

Channel: 06

®

*REW 1 MHz
*VEW 3 MHz

Ref 20 dbm *Rtt 30 dp SWT 2.5 ms
=
0 Ex
T - -10 b
VIEY I i [ I\
30 ,)!
SWE| | 100 of | 100| 4 I
40 F N TDF
- ey i
i s tmpin, | et ST e = """"\"‘\.-\r-‘-'\.“-\_\,\.... ~
&0
-0
Center 2.437 GHz 10 MHz/ Span 100 MHz
Tx Channel
Banduwidth 4a M= Power 4.92 dBm
Adjacant Channel ..
Bandwidth 22 Moz Lower -4.37 dB
Spacing 16.5 MHz Ul:)l:)e r -4.68 dB
':Itiil::ti channed 22 MAZ Lower -14.03 4dp
Spacing 27.5 MH=z Upp(_\_ T -13.68 dB
Modulation Standard: 802.11n HT40 (270Mbps), ANT L, Average Power Output
Channel: 09
*REW 1 Miz
® *VEW 3 MHz
Ref 20 dbm *Rtt 30 dp SWT 2.5 ms
=
0 Ea
__10 N = | . My ey
- [ A
30 o
SWE| | 100 of | 100| f
40 7 Y o
T, N por e o
oo T
-0
Center 452 GH= 10 MHz/ Span 100 MHz
T Channel
Bandwidth 44 MH=z Power 5.89 dBm
Adjacent Channel N
Bandwidth 22 MH=z Lower -1.31 dB
Spacing 16.5 MOz Upper -4_.63 dB
Altearnate Channel
Bandwidth 22 Moz Lower -14.09 dB
Spacing 27.5 MHz Upper -13.82 dB
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8. Power Spectral Density

8.1

8.2

8.3

Test Limit

The Maximum of Power Spectral Density Measurement is 8dBm.

Test Procedures

a. The transmitter output was connected to spectrum analyzer.
b. The spectrum analyzer’s resolution bandwidth were set at 100KHz RBW and
300KHz VBW as that of the fundamental frequency. Set the sweep time=auto

couple.

c. Scale the observed power level to an equivalent value in 3 kHz by adjusting the

measured power by a bandwidth correction factor (BWCF) where BWCF=

10log (3 kHz/100 = -15.2 dB).
d. The power spectral density was measured and recorded.

Test Setup Layout

EATE

Spectrum

Analvzer

8.4 Measurement Equipment
Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date
Spectrum Analyzer R&S FSP40 100219 2011/11/24 2012/11/23
8.5 Test Result and Data
Test Date: Aug. 07, 2012 Temperature: 25°C
Atmospheric pressure: 1020 hPa Humidity: 65%
ANTR ANT L
i Maximum Maximum
Msc{gﬁ!jaat}%” Channel Fr((al\c/1lL|J_|le;cy Measured Power Mreeadsu Power
Power BWCF Density of Power BWCF Density of
Density (dB) 3 kHz Densit (dB) 3 kHz
(dBm) Bandwidth (dBm)y Bandwidth
(dBm) (dBm)
01 2412 -0.94 -156.2 -16.14 -0.90 | -15.2 -16.10
802.11b
(11Mbps) 06 2437 -1.22 -156.2 -16.42 -1.03 | -15.2 -16.23
11 2462 -1.36 -156.2 -16.56 -0.74 | -15.2 -15.94
01 2412 -9.20 -16.2 -24.40 -10.34 | -15.2 -25.54
802.11g
(54Mbps) 06 2437 -9.38 -15.2 -24.58 -10.50 | -15.2 -25.70
11 2462 -9.08 -15.2 -24.28 -10.31 | -15.2 -25.51
o
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ANTR
Modulation Frequency
Standard Channel (MHz) Measured BWCF | Maximum Power
Power Density of 3 kHz
Density (dBm) (dB) Bandwidth (dBm)
802.11n 01 2412 -9.25 -15.2 -24.45
13I-(|)1I\—/I2t? 06 2437 -10.32 -16.2 -25.52
S
( PS) T 2462 10.92 15.2 26.12
802.11n 03 2422 -13.07 -15.2 -28.27
27|_(|)1|\-/‘I‘l§) 06 2437 -14.54 -15.2 -29.74
S
( Ps) 09 2452 -13.30 -15.2 -28.50
ANT L
Modulation Frequency
Standard Channel (MHz) Measured BWCE | Maximum Power
Power Density of 3 kHz
Density (dBm) (dB) Bandwidth (dBm)
802.11n 01 2412 -11.03 -15.2 -26.23
13|_(|)-||\-/I2t()) 06 2437 -10.15 -15.2 -25.35
S
( PS) T 2462 9.52 15.2 24.72
802.11n 03 2422 -13.35 -156.2 -28.55
27|-(|)'||\'/4|‘r£ 06 2437 -13.11 -156.2 -28.31
S
( PS) ™ o9 2452 12.10 15.2 27.30
ANTR +L
Msc;g#:’a;:%n Channel FF?I\C}ILﬁG‘ZT;Cy Maximum Power
Density of 3 kHz
Bandwidth (dBm)
01 2412 -22.24
802.11n
(13|_(|)-I|\-/I2t()) ) 06 2437 -22.42
S
P 11 2462 -22.35
03 2422 -25.40
802.11n
(27|_(|)-]|\-/‘Ilk? | 06 2437 -25.96
S
P 09 2452 -24.85
o
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Modulation Standard: 802.11b (11Mbps), ANT R

Channel: 01
® *RBW 100 kHz Marker 1 [T1 |
*VBEW 300 kH=z -0.%4 dBm
Ref 20 dBm TALL 30 dE SWT 2.5 mz 2.412¢70000 CHz
20
10 [ E |
EE .
., 1
L-10 TDF
20
30
|40
|- 50
&0
70
-0
Center 2.412 GHz 500 kHz/ Span 5 MH=z
Modulation Standard: 802.11b (11Mbps), ANT R
Channel: 06
® *REBW 100 kHz Marker 1 [TI
*WBW 300 kH=z -1.22 dBm
Ref 20 dEm *ALL 30 dEBE SWID 2.5 mz 2.437€¢70000 GHz
20
10 B
o )
== |,
- 10 TDF
20
=30
- 40
50
--&0
|- 70
-0
Center Z.437 GHz 500 kHz/ Span & MHz
 J
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Modulation Standard: 802.11b (11Mbps), ANT R
Channel: 11

® *RBW 100 kH=
*VBEW 300 kH=z

Ref 20 dBm TALL 30 dE SWT 2.5 mz

20

in0

B |, 1

10

20

30

40

&0

70

-&0

Center 2.462 GHz 500 kHz/

Modulation Standard: 802.11g (54Mbps), ANT R

Span 5 MEH=z

Channel: 01
® *REW 100 kH= Marker 1 T
*VEW 300 kH=z -9.20 dBm
Ref 20 4dBm *ALL 30 4B SWT 2.% mz 2.412930000 GHz
20
in —
R
.,
1
) X
-1 TDE
Zn
30
L 40
50
&0
| _ 50
-RD
Center 2.412 GHz 500 kHz/ Span & MHz

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date
Page No.

: Aug. 17, 2012
: 103 of 134



N
c
o2#" CERPASS TECHNOLOGY CORP. Report No.: TEFI1206193

Modulation Standard: 802.11g (54Mbps), ANT R

Channel: 06
® *RBW 100 kHz Marker 1 [T1 |
*VBW 300 kH= -9.38 dBm
Fef 20 dBm *Att S0 ol SWT 2.5 m=s 22437840000 GOz
20
1o [ 2 |
L P
&= |,

[l —

-10

M\M}MWV \_‘,‘\A’\—\f\/.ﬂ/'"”‘\/ ’\z\/f\,_/\m\/' TDE

-20

-0

|--40

a0l

-0

i

=40

Center 2.437 GHz 500 kHz/ Span 5 MEz

Modulation Standard: 802.11g (54Mbps), ANT R
Channel: 11

® REEW 100 kHz Marker 1 [TI
WVEW J00 kH=z -9.08 dBm

Fefl 20 dEm ALt 30 dE SWID 2.5 mz 2.462940000 GHz

20

10

AV AT AR “\.r“"\/‘ //\f‘""\/ VIR

20

30

- 50

(=11

|--70

-a0

Center 2.462 GHz 500 kHz/ Span 5% MH=z
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Modulation Standard: 802.11n HT20 (130Mbps), ANT R
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Modulation Standard: 802.11n HT20 (130Mbps), ANT R
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Modulation Standard: 802.11n HT40 (270Mbps), ANT R
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Modulation Standard: 802.11b (11Mbps), ANT L
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Modulation Standard: 802.11b (11Mbps), ANT L
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Modulation Standard: 802.11g (54Mbps), ANT L
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L
Channel: 11
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Modulation Standard: 802.11n HT40 (270Mbps), ANT L
Channel: 06
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9. Band Edges Measurement
9.1 Test Limit
Below —20dB of the highest emission level of operating band (In 100 kHz Resolution Bandwidth)
9.2 Test Procedure

a. The transmitter output was connected to the spectrum analyzer via a low lose cable.

b. Set RBW of spectrum analyzer to 100 KHz and VBW of spectrum analyzer to 300 KHz
with convenient frequency span including 100 KHz bandwidth from band edge.

c. Peak conducted output power measured within any 100 kHz outside the authorized
frequency band shall be attenuated by at least 20dB relative to the maximum measured
in-band peak PSD level.

d. The band edges was measured and recorded.

9.3 Test Setup Layout
FUT Spectrum
Analezer
9.4 Measurement Equipment
Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date
Spectrum Analyzer R&S FSP40 100219 2011/11/24 2012/11/23
o
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9.5 Test Result and Data
Test Date: Aug. 07, 2012 Temperature: 25C
Atmospheric pressure: 1020 hPa Humidity: 65%
Modulation Frequenc ANTR
ulati uency
Channel
Standard (MHz) maximum value in maximum value | . . (dBm)
frequency (MHz) (dBm)
802.11b 01 2412 2397.90 -49.04 -36.14
(11Mbps) 11 2462 2522.10 -55.62 -36.56
802.11g 01 2412 2400.00 -47.27 -44.40
(54Mbps) 11 2462 2514.90 -54.68 -44.28
802.11n HT20 | 01 2412 2399.80 -46.28 -44.45
(130Mbps) 11 2462 2526.50 -53.39 -46.12
802.11n HT40 | 03 2422 2399.00 -49.27 -48.27
(270Mbps) 09 2452 2485.20 -54.90 -48.50
Modulati F ANTL
oduiation requency
Channel
Standard (MHz) maximum value in |maximum value Limit (dBm)
frequency (MHz) (dBm)
802.11b 01 2412 2398.00 -48.26 -36.10
(11Mbps) 11 2462 2501.70 -54.95 -35.94
802.11g 01 2412 2400.00 -46.50 -45.54
(54Mbps) 11 2462 2504.40 -55.02 -45.51
802.11n HT20 01 2412 2400.00 -48.72 -46.23
(130Mbps) 11 2462 2514.90 -54.70 -44.72
802.11n HT40 03 2422 2398.80 -49.15 -48.55
(270Mbps) 09 2452 2485.70 -52.74 -47.30
O
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Modulation Standard: 802.11b (11Mbps), ANT R
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Modulation Standard: 802.11b (11Mbps), ANT R
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® *REW 100 kHz Marker 1 [T1 |
*VBW 300 kE=z L5.62 dBm
Refl 10 dBm TALL 20 dB SWT 10 mz 2.522100000 GHz
10
o [ E |
R
v IEw I
—-20

\ TDF
-0

4ain

70

=1

L]

Center 2.4835 GHz 10 MAz/ Span 100 MH=

® *REW 100 kA= Marker 1
*WBW 300 kH=z 33 dBm

Fef 0 dBm *ALL 10 dE SWID 2.25 =z 2.%00000000 GHz

7257 I I

- 30 TDF

a0

--a0
|--90
=100
Start 2.5 GHz 2.25 GHz/ Stop 25 GHz
J
Cerpass Technology Corp. Issued date : Aug. 17,2012

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. 1 117 of 134



N
o
""'\i" CERPASS TECHNOLOGY CORP.

Report No.

: TEFI11206193

Modulation Standard: 802.11g (54Mbps), ANT R
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Modulation Standard: 802.11g (54Mbps), ANT R
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Modulation Standard: 802.11n HT20 (130Mbps), ANT R
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Modulation Standard: 802.11n HT20 (130Mbps), ANT R
Channel: 11
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Modulation Standard: 802.11n HT40 (270Mbps), ANT R
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Modulation Standard: 802.11n HT40 (270Mbps), ANT R

Channel: 09
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Modulation Standard: 802.11b (11Mbps), ANT L
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Modulation Standard: 802.11b (11Mbps), ANT L
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Modulation Standard: 802.11g (54Mbps), ANT L
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Modulation Standard: 802.11g (54Mbps), ANT L
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L
Channel: 11
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Modulation Standard: 802.11n HT40 (270Mbps), ANT L
Channel: 03
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Modulation Standard: 802.11n HT40 (270Mbps), ANT L
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9.6 Restrict Band Emission Measurement Data

Test Date: Aug. 09, 2012 Temperature: 23 C
Atmospheric pressure: 1020 hPa Humidity: 65 %

Modulation Standard: IEEE 802.11b (11Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Rl\él;a;?r:g Corrected | Result Remark Limit (dBuV/m) Margin | Table |Ant High
(MHz) HV (dBuY) Factor (dB)|(dBuV/m) Peak | Ave (dB) | Deg. (m)
2329.89 H 47.26 1.70 48.96 | Peak 74 54 |-25.04 | 360 1.00
- H - - - Ave 74 54 - - -
2359.98 V 53.06 2.57 55.63 | Peak 74 54 |-18.37 | 360 1.00
2359.98 V 45.62 2.57 48.19 Ave 74 54 -5.81 0 1.00
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol R“(:I:;?r:g Corrected | Result | Limit (dBuV/m)i \jargin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2499.24 H 50.00 -0.14 49.86 | Peak 74 54 |-2414 | 46 1.00
- H - - - Ave 74 54 - - -
2483.96 V 60.24 -2.57 57.67 | Peak 74 54 |-16.33 0 1.00
2483.86 V 43.76 -2.56 41.20 Ave 74 54 |-12.80 | 184 1.02
Modulation Standard: IEEE 802.11g (54Mbps)
Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol R'\::;?r:g Corrected | Result | Limit (dBuV/m)| pargin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2312.85 H 46.96 1.78 48.74 | Peak 74 54 |-25.26 | 34 1.00
- H - - - Ave 74 54 - - -
2359.47 V 50.50 2.58 53.08 | Peak 74 54 |-20.92 | 266 1.00
- \' - - -—- Ave 74 54 - - -
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol R'\::;?r:g Corrected | Result | Limit (dBuV/m)| pargin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2499.69 H 50.17 -0.14 50.03 | Peak 74 54 |-23.97 | 360 1.00
-—- H - - - Ave 74 54 - - -
2483.96 V 53.44 -2.57 50.87 | Peak 74 54 |-23.13 | 103 1.00
-—- V - - - Ave 74 54 - - -
o
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Modulation Standard: IEEE 802.11n HT20 (130Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Rl\élae:j(iar:g Corrected | Result Remark Limit (dBuV/m)| Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2340.09 H 47.44 1.66 4910 | Peak | 74 54 | -24.90 0 1.00

H - Ave 74 54 ---
2359.77 V 51.31 2.57 53.88 | Peak | 74 54 | -20.12 | 360 1.00
V - Ave 74 54 ---
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol RI\eA:cthr:g Corrected | Result | . Limit (dBuV/M)| pargin | Table |Ant High
(MHz) H/V (dBuY) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2496.20 H 49.86 -0.09 49.77 | Peak | 74 54 |-24.23 | 360 1.00
H - Ave 74 54 --- --—- -
2496.20 V 53.71 -3.22 5049 | Peak | 74 54 | -23.51 0 1.00
V - Ave 74 54 --- --- -
Modulation Standard: IEEE 802.11n HT40 (270Mbps)

Channel 3 Fundamental Frequency: 2422 MHz
Frequency| Ant-Pol Rl\élae:j(iar:g Corrected | Result Remark Limit (dBuV/m)| Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2323.05 H 47.49 1.73 49.22 | Peak | 74 54 | -24.78 0 1.00
-—- H - -—- -—- Ave 74 54 - -—- ---
2388.36 V 51.50 2.10 53.60 | Peak | 74 54 |-20.40 | 358 1.00
--- V --- --- --- Ave 74 54 --- --- ---
Channel 9 Fundamental Frequency: 2452 MHz
Frequency| Ant-Pol RI\eA:cthr:g Corrected | Result | Limit (dBuV/m)| pargin | Table |Ant High
(MHz) H/V (dBuY) Factor (dB)|(dBuV/m) Peak | Ave | (dB) | Deg. (m)
2494.87 H 49.39 -0.07 49.32 | Peak | 74 54 |-24.68 | 360 1.00
--—- H --—- --—- --—- Ave 74 54 --—- --—- ---
2483.58 V 57.11 -2.54 5457 | Peak | 74 54 |-19.43 | 360 1.00
2483.58 V 44.06 -2.54 41.52 Ave 74 54 |-12.48 0 1.00

Notes:
1. Result = Meter Reading + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth is 3

MHz (detector peak mode) for Peak detection at frequency above 1GHz.
4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth

is 3 MHz (detector sample mode) for Average detection at frequency above 1GHz.

o
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10. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

6.21500 — 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 — 8.41475
12.29000 — 12.29300
12.51975 - 12.52025
12.57675-12.57725
13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 — 16.42300 399.9-410.0 4.500 — 5.250
0.49500 — 0.505** 16.69475 — 16.69525 608.0 —614.0 5.350 — 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250-7.750
4.12500 — 4.12800 25.50000 — 25.67000 1300.0 — 1427.0 8.025 — 8.500
417725 - 417775 37.50000 - 38.25000 1435.0 — 1626.5 9.000 —9.200
4.20725 - 4.20775 73.00000 — 74.60000 1645.5 — 1646.5 9.300 —9.500

1660.0 - 1710.0
1718.8 —1722.2
2200.0 - 2300.0
2310.0 - 2390.0
2483.5 - 2500.0
2655.0 — 2900.0
3260.0 — 3267.0
3332.0 - 3339.0
3345.8 — 3358.0
3600.0 — 4400.0

10.600 — 12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010 — 23.120
23.600 — 24.000
31.200 — 31.800
36.430 — 36.500
Above 38.6

**. Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

10.1 Labeling Requirement

The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two

conditions: (1) This device may not cause harmful interference, and (2) this device must accept

any interference received, including interference that may cause undesired operation.
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